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FCC Test Report

Equipment : 802.11ac Wireless Router
Brand Name . Synology

Model No. . RT2600ac

Standard . 47 CFR FCC Part 15.407
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FCC Classification : NIl

Applicant . Synology Incorporated
3F-3, N0.106, Chang An W. Rd., Taipei 103, Taiwan
Manufacturer : ASKEY TECHNOLOY (JIANG SU) LTD.

NO.1388, Jiao Tong Road, Wu Jiang
Economic-Technological Development Area, Jiangsu
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Summary of Test Result

Conformance Test Specifications

gleapuosré Rg‘lgtjs;g' Description Result
1.1.2 15.203 Antenna Requirement Complied
3.1 15.207 AC Power-line Conducted Emissions Complied
3.2 15.407(a) |Emission Bandwidth Complied
3.3 15.407(a) |Maximum Conducted Output Power Complied
3.4 15.407(a) |Peak Power Spectral Density Complied
3.5 15.407(b) |Unwanted Emissions Complied
3.7 15.407(g) |Frequency Stability Complied
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1 General Description

1.1 Information

1.1.1 RF General Information
Band Mode BWch (MHz) Channe! Nss-Min Nant
5.2G 11a 20 36-48 [4] 1 4
5.2G HT20 20 36-48 [4] 1,(M0-31) 4
5.2G HT40 40 38-46 [2] 1,(M0-31) 4
5.2G VHT20 20 36-48 [4] 1,(M0-8) 4
5.2G VHT40 40 38-46 [2] 1,(M0-9) 4
5.2G VHT80 80 42 [1] 1,(M0-9) 4
5.2G VHT80+80 80 42 [1] 1,(M0-9) 2(1,2)
5.8G 11a 20 149-165 [5] 1 4
5.8G HT20 20 149-165 [5] 1,(M0-31) 4
5.8G HT40 40 151-159 [2] 1,(M0-31) 4
5.8G VHT20 20 149-165 [5] 1,(M0-8) 4
5.8G VHT40 40 151-159 [2] 1,(M0-9) 4
5.8G VHT80 80 155 [1] 1,(M0-9) 4
5.8G VHT80+80 80 155 [1] 1,(M0-9) 2(3,4)
5.2G VHT20 (TxBF) 20 36-48 [4] 1,(M0-8) 4
5.2G VHT40 (TxBF) 40 38-46 [2] 1,(M0-9) 4
5.2G VHT80 (TXBF) 80 42 [1] 1,(M0-9) 4
5.2G VHT80+80 (TXBF) 80 42 [1] 1,(MO) 2(1,2)
5.8G VHT20 (TXBF) 20 149-165 [5] 1,(M0-8) 4
5.8G VHT40 (TxBF) 40 151-159 [2] 1,(M0-9) 4
5.8G VHT80 (TxBF) 80 155 [1] 1,(M0-9) 4
5.8G VHT80+80 (TXBF) 80 155 [1] 1,(MO) 2(3,4)

Note:

*

*
*
*

5.2G/5.2G-l is the 5.2GHz Band (5.15-5.25GHz).

5.8G is the 5.8GHz Band (5.725-5.850GHz).
11a, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.

VHT20, VHT40 and VHT80 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM
modulation.
BWoch is the nominal channel bandwidth.

Nss-Min is the minimum number of spatial streams.

Nant is the number of outputs. e.g., 2(2,3) means have 2 outputs for port 2 and port 3. 2 means have 2
outputs for port 1 and port 2.
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1.1.2 Antenna Information

Antenna Category

Equipment placed on the market without antennas

[]
[]

Integral antenna (antenna permanently attached)

[] Temporary RF connector provided

[ 1 No temporary RF connector provided
Transmit chains bypass antenna and soldered temporary RF connector provided for connected
measurement. In case of conducted measurements the transmitter shall be connected to the
measuring equipment via a suitable attenuator and correct for all losses in the RF path.

X |External antenna (dedicated antennas)

X Single power level with corresponding antenna(s).

] Multiple power level and corresponding antenna(s).

No. Ant. Cat. Ant. Type Gain e
U-NII-1 U-NII-3
1 External Dipole 2.3 3.6
2 External Dipole 2.3 3.6
3 External Dipole 2.3 3.6
4 External Dipole 2.3 3.6
1.1.3 Typeof EUT
Identify EUT
EUT Serial Number N/A
Presentation of Equipment |[] Production ; [X] Pre-Production ; [] Prototype
Type of EUT

X | Stand-alone
[] |Combined (EUT where the radio part is fully integrated within another device)

Combined Equipment - Brand Name / Model No.:

[] | Plug-in radio (EUT intended for a variety of host systems)
Host System - Brand Name / Model No.:

[] |Other:
SPORTON INTERNATIONAL INC. Page No. 1 60f30
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1.1.4 Mode Test Duty Cycle

Operated Mode for Worst Duty Cycle

X Operated test mode for worst duty cycle

Test Signal Duty Cycle (x)

Power Duty Factor
[dB] — (10 log 1/x)

X 96.7% - IEEE 802.11a (11a) 0.15
X 98.7% - IEEE 802.11n (HT20) 0.06
X 97.4% - IEEE 802.11n (HT40) 0.11
X 98.8% - IEEE 802.11ac (VHT20) 0.05
X] 97.3% - IEEE 802.11ac (VHT40) 0.12
X 94.7% - |IEEE 802.11ac (VHT80) 0.24
X 96.8% - IEEE 802.11ac (VHT80+80) 0.14
Xl 91.9% - IEEE 802.11n (VHT20,BF) 0.37
Xl 92.5% - IEEE 802.11n (VHT40,BF) 0.34
X 89.3% - IEEE 802.11n (VHT80,BF) 0.49
X 82.0% - IEEE 802.11n (VHT80+80,BF) 0.86
1.1.5 EUT Operational Condition

Supply Voltage X AC mains DC

Type of DC Source Xl External AC adapter From Host System |[] Battery

X

Test Voltage Vnom (110 V)

Vmax (126.5 V)

X Vmin (93.5V)

X

Test Climatic Tnom (20°C)

XX | O

Tmax (50°C)

X Tmin (-20°C)

1.1.6 EUT Operate Information

Items Description
Communication Mode X |IP Based (Load Based) [] |Frame Based
TPC Function X |with TPC ] |Without TPC
TDWR Band (5600~5650MHz) ] |with 5600~5650MHz X | Without 5600~5650MHz
Beamforming Function D] | with beamforming [] [Without beamforming
N Xl |Indoor [ ] |Outdoor
Operate Condition - : —
[] |Fixed P2P XI |Point to MultiPoint
Operate Mode X |Master
SPORTON INTERNATIONAL INC. Page No. : 70f30
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1.2 Accessories and Support Equipment
Accessories Information
Brand Name |CWT |Mode| Name 2ABNO42F
AC Adapter |Power Rating |I/P:100 - 240Vac, 1.3A, O/P: 12Vdc, 3.5A
Power Cord 1.45 meter, non-shielded cable, w/o ferrite core
RJ45 Cable [Power Cord 1.5 meter, non-shielded cable
Note: Regarding to more detail and other information, please refer to user manual.
Support Equipment - RF Conducted
No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E6400 DoC
2 AC Adapter for Notebook DELL HAG5NM130 DoC
Support Equipment —AC Conduction and Radiated Emission
No. Equipment Brand Name Model Name FCCID
1 - - - -
1.3 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:
47 CFR FCC Part 15

*

. ANSI C63.10-2013
. KDB 789033 D02 v01r03
. FCC-16-24-UNII
. KDB 662911 D01 v02r01
. KDB 644545 D03 v01
1.4 Testing Location Information
Testing Location
K |HWA YA ADD Nq. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park, Kwei-Shan District, Tao Yuan City,
Taiwan, R.O.C.
TEL . 886-3-327-3456 FAX 886-3-327-0973
Test Condition Test Site No. Test Engineer Test Environment Test Date
AC Conduction CO04-HY Ryan 22.2°C / 54% 05/08/2016
RF Conducted THO1-HY Ryan 22.8°C / 65% 12/08/2016
Radiated 03CHO09-HY Thor 22.2°C/51.8% 11/08/2016
SPORTON INTERNATIONAL INC. Page No. : 80f30
TEL : 886-3-327-3456 Report Version . Rev. 01

FAX : 886-3-327-0973



FCC Test Report Report No. : FR662420AN

1.5 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Measurement Uncertainty
Test Item Uncertainty
AC power-line conducted emissions +2.26 dB
Emission bandwidth, 26dB bandwidth +1.42 %
RF output power, conducted +0.63 dB
Power density, conducted +0.81 dB
Unwanted emissions, conducted 9 — 150 kHz +0.38 dB
0.15 - 30 MHz +0.42 dB
30 — 1000 MHz +0.51 dB
1-18 GHz +0.67 dB
18 — 40 GHz +0.83 dB
40 - 200 GHz N/A
All emissions, radiated 9 — 150 kHz +2.49 dB
0.15 - 30 MHz +2.28 dB
30 - 1000 MHz +2.56 dB
1-18 GHz +3.59 dB
18 — 40 GHz +3.82 dB
40 — 200 GHz N/A
Temperature 0.8 °C
Humidity +3 %
DC and low frequency voltages +3 %
Time +1.42 %
Duty Cycle +1.42 %
SPORTON INTERNATIONAL INC. Page No. : 9.0f 30
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2 Test Configuration of EUT
2.1 The Worst Case Modulation Configuration

Worst Modulation Used for Conformance Testing

Modulation Mode Transmit Chains (N1x) Data Rate / MCS Worst Data Rate / MCS
1lla 4 6-54Mbps 6 Mbps
HT20 4 MCS 0-31 MCS 0
HT40 4 MCS 0-31 MCS 0
VHT20 4 MCS 0-8 MCS 0
VHT40 4 MCS 0-9 MCS 0
VHTS80 4 MCS 0-9 MCS 0
VHT80+80 4 MCS 0-9 MCS 0
VHT20 (TxBF) 4 MCS 0-8 MCS 0
VHTA40 (TxBF) 4 MCS 0-9 MCS 0
VHT80 (TXBF) 4 MCS 0-9 MCS 0
VHT80+80 (TxBF) 4 MCS 0-9 MCS 0
2.2 Test Channel Mode
< Non-Beamforming >
Test Software Version QRCT VVv3.0.156.0
Band Mode I(3,\>|A|/_|czr)1 Nss-Min Nant (l\%lﬂi) Range ge?t\;\ilr?é
5.2G 1la 20 1 4 5180 L 17.5
5.2G 1la 20 1 4 5200 M 19
5.2G 1la 20 1 4 5240 H 18.5
5.2G HT20 20 1,(M0-31) 4 5180 L 17
5.2G HT20 20 1,(M0-31) 4 5200 M 19
5.2G HT20 20 1,(M0-31) 4 5240 H 19
5.2G VHT20 20 1,(M0-8) 4 5180 L 15
5.2G VHT20 20 1,(M0-8) 4 5200 M 20.5
5.2G VHT20 20 1,(M0-8) 4 5240 H 17
5.2G HT40 40 1,(M0-31) 4 5190 L 19
5.2G HT40 40 1,(M0-31) 4 5230 H 19
5.2G VHT40 40 1,(M0-9) 4 5190 L 15
5.2G VHT40 40 1,(M0-9) 4 5230 H 20.5
5.2G VHTS80 80 1,(M0-9) 4 5210 S 12
5.2G VHT80+80 80 1,(M0-9) 4 5210 S 15
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Band Mode I(E’»'\)IIY_'CZP; Nss-Min Nant (I\(/flr—]llz) Range gzgt\{\i/r?é
5.8G 11a 20 1 4 5745 L 22
5.8G 1la 20 1 4 5785 M 22
5.8G 11a 20 1 4 5825 H 22
5.8G HT20 20 1,(M0-31) 4 5745 L 22
5.8G HT20 20 1,(M0-31) 4 5785 M 22
5.8G HT20 20 1,(M0-31) 4 5825 H 22
5.8G VHT20 20 1,(M0-8) 4 5745 L 22
5.8G VHT20 20 1,(M0-8) 4 5785 M 22
5.8G VHT20 20 1,(M0-8) 4 5825 H 22
5.8G HT40 40 1,(M0-31) 4 5755 L 22
5.8G HT40 40 1,(M0-31) 4 5795 H 22
5.8G VHT40 40 1,(M0-9) 4 5755 L 22
5.8G VHT40 40 1,(M0-9) 4 5795 H 22
5.8G VHT80 80 1,(M0-9) 4 5775 S 20.5
5.8G VHT80+80 80 1,(M0-9) 4 5775 S 15
< Beamforming >
Test Software Putty
Band Mode ?l\)ll\ll-fzr; Nss-Min Nant (’5':3'2) Range ggt\?ilr?g
5.2G VHT20,BF 20 1,(M0-8) 4 5180 L 46
5.2G VHT20,BF 20 1,(M0-8) 4 5200 M 49
5.2G VHT20,BF 20 1,(M0-8) 4 5240 H 50
5.2G VHT40,BF 40 1,(M0-9) 4 5190 L 35
5.2G VHT40,BF 40 1,(M0-9) 4 5230 H 50
5.2G VHT80,BF 80 1,(M0-9) 4 5210 S 27
5.2G VHT80+80,BF 80 1,(M0) | 2(1,2) 5210 S 36
5.8G VHT20,BF 20 1,(M0-8) 4 5745 L 47
5.8G VHT20,BF 20 1,(M0-8) 4 5785 M 47
5.8G VHT20,BF 20 1,(M0-8) 4 5825 H 47
5.8G VHT40,BF 40 1,(M0-9) 4 5755 L 49
5.8G VHT40,BF 40 1,(M0-9) 4 5795 H 49
5.8G VHT80,BF 80 1,(M0-9) 4 5775 S 43
5.8G VHT80+80,BF 80 1,(M0) | 2(3,4) 5775 S 36
Abbreviation Explanation
Band Mode (Bl\\A/\(_'ch)l Nss-Min Nant (l\(/m.z) Range CTest Abbreviation
ond.
5.2G VHT40 40 1,(M0-9) 2 5190 L TN,VN 5.2G;VHT40;40;1,(M0-9);2;5190;L;TN,VN
5.2G VHT80 80 1,(M0-9) 2 5210 S TN,VN | 5.2G;VHT80;80;1,(M0-9);2;5210;S;TN,VN
Note:

¢ Testrange channel consist of L (Low Ch.), M (Middle Ch.), H (High Ch.), S (Single Ch. or Intra- band Ch.) and C (Inter-band Ch.).
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2.3 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests ltem AC power-line conducted emissions

AC power-line conducted measurement for line and neutral
Test Voltage: 120Vac / 60Hz

Operating Mode Operating Mode Description
1 Adapter Mode

Condition

The Worst Case Mode for Following Conformance Tests

Emission Bandwidth, Maximum Conducted Output Power, Peak Power Spectral
Tests Item - -
Density, Frequency Stability
Test Condition Conducted measurement at transmit chains
The Worst Case Mode for Following Conformance Tests
Tests Item Transmitter Bandedge Emissions , Transmitter Unwanted Emissions

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should
be performed with highest antenna gain of each antenna type.

Test Condition

[] EUT will be placed in fixed position.

User Position X EUT will be placed in mobile position and operating multiple positions.

[ 1 EUT will be a hand-held or body-worn battery-powered devices and
operating multiple positions.

Operating Mode < 1GHz |[X] 1. Adapter Mode

X Plane Y Plane Z Plane
Orthogonal Planes of
EUT

Worst WiFi Y,

Planes

of EUT | Beamforming \%

Worst WiFi

Planes i

of Ant. | Beamforming
SPORTON INTERNATIONAL INC. Page No. : 12 0f 30
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2.4 Test Setup Diagram

Test Setup Diagram — AC Line Conducted Emission Test

Test Setup Diagram - Radiated Test

SPORTON INTERNATIONAL INC. Page No. : 13 of 30
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3 Transmitter Test Result

3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.5-5 56 46
5-30 60 50
Note 1: * Decreases with the logarithm of the frequency.
3.1.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.
3.1.3 Test Procedures
Test Method
X Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.
3.1.4 Test Setup
AC Power-line Conducted Emissions
?'u
/]
//
¥ cm
h Bonged ta Grounplaneg -
3.1.5 Test Result of AC Power-line Conducted Emissions
Refer as Appendix |
SPORTON INTERNATIONAL INC. Page No. : 14 0f 30
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3.2 Emission Bandwidth
3.2.1 Emission Bandwidth Limit

Emission Bandwidth Limit

UNII Devices

X] For the 5.15-5.25 GHz band, N/A

For the 5.25-5.35 GHz band, the maximum conducted output power shall not exceed the lesser of 250
mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

[]
[l For the 5.47-5.725 GHz band, the maximum conducted output power shall not exceed the lesser of 250
X

For the 5.725-5.85 GHz band, 6 dB emission bandwidth = 500kHz.

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

=  For the emission bandwidth shall be measured using one of the options below:

X Refer as KDB 789033, clause C for EBW and clause D for OBW measurement.

[] Referas ANSI C63.10, clause 6.9.1 for occupied bandwidth testing.

[] Referas IC RSS-Gen, clause 4.6 for bandwidth testing.

3.2.4 Test Setup

Emission Bandwidth

==

Spectrum
Analyzer

3.2.5 Test Result of Emission Bandwidth

Refer as Appendix A
SPORTON INTERNATIONAL INC. Page No. : 15 of 30
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3.3
3.3.1

Maximum Conducted Output Power

Maximum Conducted Output Power Limit

Maximum Conducted Output Power Limit

UNII Devices

= For the 5.15-5.25 GHz band:

Outdoor AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W. If Gy
> 6 dBi, then Py, = 30 — (Grx — 6). e.i.r.p. at any elevation angle above 30 degrees < 125mW
[21dBm]

Indoor AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W. If G1x >
6 dBi, then Pgy,; = 30 — (G1x — 6)

Point-to-point AP: the maximum conducted output power (Po.;) shall not exceed the lesser of 1 W
If Gy > 23 dBi, then Pou =30 — (GTX - 23)

Mobile or Portable Client: the maximum conducted output power (Po,;) shall not exceed the lesser
of 250 mW. If G1x > 6 dBi, then Pgy = 24 — (G1x — 6).

* Forthe 5.25-5.35 GHz band, the maximum conducted output power (Po,) shall not exceed the lesser of
250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Grx > 6 dBi, then
Pout = 24 — (Grx — 6).

* Forthe 5.47-5.725 GHz band, the maximum conducted output power (Po) shall not exceed the lesser
of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If G1x > 6 dBi, then
Pout = 24 — (Grx — 6).

= For the 5.725-5.85 GHz band:

Point-to-multipoint systems (P2M): the maximum conducted output power (Poy) shall not exceed
the lesser of 1 W. If Grx > 6 dBi, then Pgy = 30 — (G1x — 6).

Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

Pout = maximum conducted output power in dBm,
G1x = the maximum transmitting antenna directional gain in dBi.

SPORTON INTERNATIONAL INC. Page No. : 16 of 30
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3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

Maximum Conducted Output Power

[duty cycle = 98% or external video / power trigger]

X] Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

[l Refer as KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

X Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

[1 Refer as KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

Wideband RF power meter and average over on/off periods with duty factor

[] Referas KDB 789033, clause E Method PM (using an RF average power meter).

For conducted measurement.

= |f the EUT supports multiple transmit chains using options given below:

Refer as FCC KDB 662911, In-band power measurements. Using the measure-and-sum
approach, measured all transmit ports individually. Sum the power (in linear power units e.g., mW)

of all ports for each individual sample and save them.

= If multiple transmit chains, EIRP calculation could be following as methods:
Piota = P+ P2 +... + Py
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPotal = Protal + DG

3.3.4 Test Setup

RF Output Power (Spectrum Analyzer)

[

Spectrum
Analyzer

3.3.5 Test Result of Maximum Conducted Output Power

Refer as Appendix B
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3.4 Peak Power Spectral Density

3.4.1 Peak Power Spectral Density Limit

Peak Power Spectral Density Limit

UNII Devices

= For the 5.15-5.25 GHz band:

= Qutdoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
Gix>6 dBi, then Pouw =17 — (GTX - 6)

= |ndoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GTX >6 dB|, then Pom =17 - (GTX - 6)

= Point-to-point AP: the peak power spectral density (PPSD) shall not exceed the lesser of
17dBm/MHz. If Grx > 23 dBi, then Poy = 17 — (G1x — 23).

= Mobile or Portable Client: the peak power spectral density (PPSD) < 11 dBm/MHz. If G1x > 6 dBi,
then PPSD= 11 — (GTX - 6)

* For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If G1x > 6 dBi,
then PPSD= 11 — (G1x — 6).

* For the 5.47-5.725 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If G1x > 6 dBi,
then PPSD= 11 — (G1x — 6).

= For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Grx > 6 dBi, then PPSD= 30 — (G1x — 6).

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

PPSD = peak power spectral density that he same method as used to determine the conducted output
power shall be used to determine the power spectral density. And power spectral density in dBm/MHz
G1x = the maximum transmitting antenna directional gain in dBi.

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.4.3 Test Procedures

Test Method

= Peak power spectral density procedures that the same method as used to determine the conducted
output power shall be used to determine the peak power spectral density and use the peak search
function on the spectrum analyzer to find the peak of the spectrum. For the peak power spectral density
shall be measured using below options:

[] Refer as KDB 789033, F)5) power spectral density can be measured using resolution bandwidths
<1 MHz provided that the results are integrated over 1 MHz bandwidth

[duty cycle = 98% or external video / power trigger]

X] Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

[l Refer as KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

X] Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

[1 Refer as KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

= For conducted measurement.

= If the EUT supports multiple transmit chains using options given below:

X] Option 1: Measure and sum the spectra across the outputs. Refer as FCC KDB 662911,
In-band power spectral density (PSD). Sample all transmit ports simultaneously using a
spectrum analyzer for each transmit port. Where the trace bin-by-bin of each transmit port
summing can be performed. (i.e., in the first spectral bin of output 1 is summed with that in the
first spectral bin of output 2 and that from the first spectral bin of output 3, and so on up to the
Nty output to obtain the value for the first frequency bin of the summed spectrum.). Add up the
amplitude (power) values for the different transmit chains and use this as the new data trace.

[] Option 2: Measure and sum spectral maxima across the outputs. With this technique, spectra
are measured at each output of the device at the required resolution bandwidth. The
maximum value (peak) of each spectrum is determined. These maximum values are then
summed mathematically in linear power units across the outputs. These operations shall be
performed separately over frequency spans that have different out-of-band or spurious
emission limits,

[] Option 3: Measure and add 10 log(N) dB, where N is the number of transmit chains. Refer as
FCC KDB 662911, In-band power spectral density (PSD). Performed at each transmit chains
and each transmit chains shall be compared with the limit have been reduced with 10 log(N).
Or each transmit chains shall be add 10 log(N) to compared with the limit.

= | If multiple transmit chains, EIRP PPSD calculation could be following as methods:
PPSDyota = PPSD; + PPSD;, +... + PPSD,

(calculated in linear unit [mW] and transfer to log unit [dBm])

EIRPtota| = PPSDtota| + DG

3.4.4 Test Setup

Power Spectral Density

[ e

Spectrum
Analyzer
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3.4.5 Test Result of Peak Power Spectral Density

Refer as Appendix C
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3.5 Transmitter Bandedge Emissions

3.5.1 Transmitter Radiated Bandedge Emissions Limit

Transmitter Radiated Bandedge Emissions Limit: 5.15-5.25 GHz band

Refer as KDB 789033, G)2)c) specifying that if a non-restricted-band out-of-band emission satisfies both the
average and peak limits of 15.209, it is not required to satisfy the -27 dBm or -17 dBm peak emission limit.
Reason for change: to ensure that emission requirements in the non-restricted bands are not more stringent

than those in the restricted bands.

Transmitter Radiated Bandedge Emissions Limit: 5.25-5.35 GHz band

Refer as KDB 789033, G)2)c) specifying that if a non-restricted-band out-of-band emission satisfies both the
average and peak limits of 15.209, it is not required to satisfy the -27 dBm or -17 dBm peak emission limit.
Reason for change: to ensure that emission requirements in the non-restricted bands are not more stringent

than those in the restricted bands.
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Transmitter Radiated Bandedge Emissions Limit: 5.47-5.725 GHz band

Refer as KDB 789033, G)2)c) specifying that if a non-restricted-band out-of-band emission satisfies both the
average and peak limits of 15.209, it is not required to satisfy the -27 dBm or -17 dBm peak emission limit.
Reason for change: to ensure that emission requirements in the non-restricted bands are not more stringent

than those in the restricted bands.

Transmitter Radiated Bandedge Emissions Limit for 5.8GHz band: 5.725-5.85 GHz band

Refer as KDB 789033, G)2)c) specifying that if a non-restricted-band out-of-band emission satisfies both the
average and peak limits of 15.209, it is not required to satisfy the -27 dBm or -17 dBm peak emission limit.
Reason for change: to ensure that emission requirements in the non-restricted bands are not more stringent

than those in the restricted bands.

3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.5.3 Test Procedures

Test Method

The average emission levels shall be measured in [duty cycle = 98 or duty factor].

XX

Refer as ANSI C63.10, clause 6.10 bandedge testing shall be performed at the lowest frequency
channel and highest frequency channel within the allowed operating band.

If EUT operate in adjacent contiguous bands, bandedge testing performed at the lowest frequency
channel at lower-band and highest frequency channel at higher-band. Transmitter in-band emissions
will consist of adjacent contiguous bands (e.g., IEEE 802.11ac VHT160 The lowest frequency channel
at lower-band and highest frequency channel at higher-band in-band emissions will consist of two
adjacent contiguous bands.)

[] Operating in 5.15-5.25 GHz band (lower-band) and 5.25-5.35 GHz band (higher-band).

[] Operating in 5.47-5.725 GHz band (lower-band) and 5.725-5.85 GHz band (higher-band).

If EUT operate in individual non-contiguous bands, bandedge testing performed at the lowest frequency
channel and highest frequency channel within lower-band and higher-band. (e.g., (e.g., IEEE 802.11ac
VHT160)

[ ] Operating in 5.25-5.35 GHz band (lower-band) and 5.47-5.725 GHz band (higher-band).

[ ] Operating in 5.15-5.25 GHz band (lower-band) and 5.725-5.85 GHz band (higher-band).

For the transmitter unwanted emissions shall be measured using following options below:

X] Refer as KDB 789033, clause G)2) for unwanted emissions into non-restricted bands.

X] Refer as KDB 789033, clause G)1) for unwanted emissions into restricted bands.

Refer as KDB 789033, G)6) Method AD (Trace Averaging).

Refer as KDB 789033, G)6) Method VB (Reduced VBW).

Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW 2= 1/T, where T is pulse time.

Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.

Refer as KDB 789033, clause G)5) measurement procedure peak limit.

OX|OX OO

Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

For the transmitter bandedge emissions shall be measured using following options below:

[1 Refer as KDB 789033, clause G)3)d) for narrower resolution bandwidth (100kHz) using the band
power and summing the spectral levels (i.e., 1 MHz).

X Refer as ANSI C63.10, clause 6.10 for band-edge testing.

[ ] Refer as ANSI C63.10, clause 6.10.6.2 for marker-delta method for band-edge measurements.

For radiated measurement, refer as ANSI C63.10, clause 6.6. Test distance is 3m.

XX

Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements). Measurements in the bandedge are typically made at a closer distance 3m, because
the instrumentation noise floor is typically close to the radiated emission limit.
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3.5.4 Test Setup

Transmitter Radiated Bandedge Emissions

Spectrum
Analyzer

Electric field tests shall be performed in transmitter bandedge emissions using a calibrated horn antenna.

3.5.5 Transmitter Radiated Bandedge Emissions
Refer as Appendix D
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3.6

Transmitter Unwanted Emissions

3.6.1 Transmitter Radiated Unwanted Emissions Limit

Unwanted emissions below 1 GHz and restricted band emissions above 1GHz limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 435 3

216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Un-restricted band emissions above 1GHz Limit

Operating Band Limit

5.15 - 5.25 GHz e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.25 - 5.35 GHz e.ir.p. -27 dBm [68.2 dBuV/m@3m]

5.47 - 5.725 GHz e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.725-5.85 GHz 5.650-5700 GHz: e.i.r.p. -27 ~ 10 dBm [68.2 ~ 105.2 dBuV/m@3m]
5.700-5720 GHz: e.i.r.p. 10 ~ 15.6 dBm [105.2 ~ 110.8 dBuV/m@3m]
5.720-5725 GHz: e.i.r.p. 15.6 ~ 27 dBm [110.8 ~ 122.2 dBuV/m@3m]
5.850-5.855 GHz: e.i.r.p. 27 ~ 15.6 dBm [122.2 ~ 110.8 dBuV/m@3m]
5.855-5.875 GHz: e.i.r.p. 15.6 ~ 10 dBm [110.8 ~ 105.2 dBuV/m@3m]
5.875-5.925 GHz: e.i.r.p. 10 ~ -27 dBm [105.2 ~ 68.2dBuV/m@3m]

Other un-restricted band: e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

Note 1: Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall
be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of
linear distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

3.6.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

: 250f 30
. Rev. 01

Page No.
Report Version




FCC Test Report Report No. : FR662420AN

3.6.3 Test Procedures

Test Method

X] Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. Measurements shall not be performed at a distance greater than 30 m for frequencies
above 30 MHz, unless it can be further demonstrated that measurements at a distance of 30 m or less
are impractical. When performing measurements at a distance other than that specified, the results
shall be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of
linear distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

X] The average emission levels shall be measured in [duty cycle = 98 or duty factor].

X For the transmitter unwanted emissions shall be measured using following options below:

X Refer as KDB 789033, clause G)2) for unwanted emissions into non-restricted bands.
X] Refer as KDB 789033, clause G)1) for unwanted emissions into restricted bands.
[] Refer as KDB 789033, G)6) Method AD (Trace Averaging).
[] Refer as KDB 789033, G)6) Method VB (Reduced VBW).
XI Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW 2 1/T, where T is pulse time.
[] Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.
XI Refer as KDB 789033, clause G)5) measurement procedure peak limit.
[] Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

X For radiated measurement.

XI Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.
X Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.
X Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1GHz.

For 1 GHz to 5 GHz, test distance is 3m; For 5 GHz to 40 GHz, test distance is 3m.

X The any unwanted emissions level shall not exceed the fundamental emission level.

X All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value
has no need to be reported.
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3.6.4 Test Setup

Transmitter Spurious and Out of Band Emissions (9 kHz - 30 MHz)

Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated loop
antenna.

Transmitter Radiated Unwanted Emissions (below 1GHz)

Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a calibrated
bi-log antenna.
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Transmitter Radiated Unwanted Emissions (above 1GHz)

Electric field tests shall be performed in the frequency range of 1 GHz to 10th harmonic of highest
fundamental frequency or 40 GHz using a calibrated horn antenna.

3.6.5 Transmitter Radiated Unwanted Emissions-with Antenna (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value has
no need to be reported. Any spurious which has more than 20 dB of margin compared to the applicable limit is
not necessarily reported.

3.6.6 Test Result of Transmitter Radiated Unwanted Emissions
Refer as Appendix E
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3.7 Frequency Stability
3.7.1 Frequency Stability Limit

Frequency Stability Limit

UNII Devices

* In-band emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’s manual.

IEEE Std. 802.11

= The transmitter center frequency tolerance shall be + 20 ppm maximum for the 5 GHz.

3.7.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.7.3 Test Procedures

Test Method

= Refer as ANSI C63.10, clause 6.8 for frequency stability tests

= Frequency stability with respect to ambient temperature

= Frequency stability when varying supply voltage

3.7.4 Test Setup

Frequency Stability

3.7.5 Test Result of Frequency Stability
Refer as Appendix F
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4 Test Equipment and Calibration Data

Instrument for AC Conduction

Instrument Manufacturer Model No. Serial No. Characteristics Calibration | Calibration
Date Due Date
EMC Receiver KEYSIGHT N9038A MY54130031 20Hz ~ 8.4GHz 14/04/2016 | 13/04/2017
SCHWARZBECK
LISN NSLK 8127 8127-477 9kHz ~ 30MHz 26/01/2016 | 25/01/2017
MESS-ELEKTRONIK
LISN
. R&S ENV216 101295 9kHz ~ 30MHz 04/11/2015 | 03/11/2016
(Support Unit)
EMI Filter LINDGREN LRE-2030 2651 <450 Hz NCR NCR
NCR: Non-Calibration required.
Instrument for Conducted Test
Inst ¢ M fact Model N Serial N ch teristi Calibration | Calibration
nstrumen anufacturer odel No. erial No. aracteristics Date Due Date
Spectrum Analyzer R&S FSV 40 101500 9KHz~40GHz 12/05/2016 | 11/05/ 2017
Power Sensor Anritsu MA2411B 917017 300MHz ~ 40GHz | 04/02/2016 | 03/02/2017
Power Meter Anritsu ML2495A 949003 300MHz ~ 40GHz | 04/02/2016 | 03/02/2017
Signal Generator R&S SMR40 100116 10MHz ~ 40GHz | 28/07/2015 | 27/07/2016
Signal Generator R&S SMR40 100116 10MHz ~ 40GHz | 26/07/2016 | 25/07/2017
Instrument for Radiated Test
Instrument Manufacturer Model No. Serial No. Characteristics Calibration | Calibration
Date Due Date
3m Semi Anechoic 30MHz ~ 1GHz
TDK SAC-3M 03CHO09-HY 25/04/2016 | 24/04/2017
Chamber 3m
3m Semi Anechoic 1GHz ~ 18GHz
TDK SAC-3M 03CHO09-HY 30/06/2016 | 29/06/2017
Chamber 3m
Amplifier EMC EMC9135 980232 9kHz ~ 1.0GHz 29/01/2016 | 28/01/2017
Amplifier Agilent 8449B 3008A02096 1GHz ~ 26.5GHz | 11/04/2016 | 10/04/2017
Spectrum KEYSIGHT N9010A MY54200885 10Hz ~ 44GHz 04/07/2016 | 03/07/2017
Bilog Antenna & 5dB
TESEQ & MTJ CBL 6111D & MTJ6102 35418 30MHz ~ 1GHz 31/03/2016 | 30/03/2017
Attenuator
BBHA 9120D
Horn Antenna SCHWARZBECK BBHA 9120D 1534 1GHz ~ 18GHz 22/04/2016 | 21/04/2017
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170614 | 18GHz ~ 40GHz | 04/01/2016 | 03/01/2017
Amplifier MITEQ JS44-18004000-33-8P 1840917 18GHz ~ 40GHz | 02/06/2015 | 01/06/2017
Loop Antenna ROHDE&SCHWARZ HFH2-Z2 100330 9 kHz~30 MHz 10/11/2014 | 09/11/2016
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AC Power-line Conducted Emissions

Appendix |

AC Power-line Conducted Emissions Result

Operating Mode

1

Power Phase

Neutral

Operating Function

Adapter Mode

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)
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AC Power-line Conducted Emissions Appendix |

AC Power-line Conducted Emissions Result

Operating Mode 1 Power Phase Line

Operating Function Adapter Mode

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)
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< For Non-Beamforming >

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
5.2G;11a;20;1;4 19.375M 16.442M 16M4D1D 18.9M 16.367M
5.2G;HT20;20;1,(M0-31);4 20.4M 17.641M 17M6D1D 19.95M 17.566M
5.2G;HT40;40;1,(M0-31);4 39.95M 36.182M 36M2D1D 39.25M 36.032M
5.2G;VHT20;20;1,(M0-8);4 20.525M 17.641M 17M6D1D 19.75M 17.566M
5.2G;VHT40;40;1,(M0-9);4 40.1M 36.232M 36M2D1D 39.2M 36.082M
5.2G;VHT80;80;1,(M0-9);4 80.2M 75.862M 75M9D1D 80M 75.762M
5.2G;VHT80+80;80;1,(M0-9);4 200M 194.203M 194MD1D 80M 75.662M
5.8G;11a;20;1;4 16.325M 16.467TM 16M5D1D 16.275M 16.392M
5.8G;VHT20;20;1,(M0-8);4 17.575M 17.666M 17M7D1D 16.525M 17.591M
5.8G;VHT40;40;1,(M0-9);4 36.35M 36.182M 36M2D1D 35M 36.082M
5.8G;VHT80;80;1,(M0-9);4 76.4M 75.862M 75M9D1D 75.1IM 75.662M
5.8G;VHT80+80;80;1,(M0-9);4 75.9M 196.002M 196MD1D 70.1M 75.662M
SPORTON INTERNATIONAL INC. Page No. : Al of A8
TEL : 886-3-327-3456 Report Version . Rev. 01

FAX : 886-3-327-0973 Project No. 1 662420



EBW Result Appendix A
Result
Mode Result Limit P1-N dB P1-OBW P2-N dB P2-OBW P3-N dB P3-OBW P4-N dB P4-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.2G;11a;20;1;4,5180;L; TN,VN Pass Inf 18.975M 16.392M 19.35M 16.442M 19.05M 16.417M 19.375M 16.392M
5.2G;11a;20;1;4;5200;M;TN,VN Pass Inf 18.925M 16.392M 19.3M 16.417TM 19.025M 16.417M 19.3M 16.417TM
5.2G;11a;20;1;4;5240;H; TN,VN Pass Inf 18.9M 16.367M 19.2M 16.417TM 19.2M 16.392M 19.325M 16.417TM
5.2G;VHT20;20;1,(M0-8);4;5180;L; TN,VN Pass Inf 19.75M 17.591M 20.375M 17.641M 20.45M 17.591M 19.975M 17.591M
5.2G;VHT20;20;1,(M0-8);4;5200;M;TN,VN Pass Inf 19.925M 17.566M 20.425M 17.616M 20.325M 17.616M 20.3M 17.616M
5.2G;VHT20;20;1,(M0-8);4;5240;H; TN,VN Pass Inf 19.8M 17.566M 20.525M 17.591M 20.325M 17.591M 20.175M 17.591M
5.2G;VHT40;40;1,(M0-9);4;5190;L; TN,VN Pass Inf 40M 36.182M 39.8M 36.082M 39.75M 36.132M 39.2M 36.182M
5.2G;VHT40;40;1,(M0-9);4;5230;H; TN,VN Pass Inf 40.1M 36.132M 40.1M 36.082M 39.75M 36.232M 39.55M 36.132M
5.2G;VHT80;80;1,(M0-9);4;5210;S;TN,VN Pass Inf 80M 75.762M 80.1M 75.862M 80.1M 75.762M 80.2M 75.762M
5.2G;VHT80+80;80;1,(M0-9);4;5210;S;TN,VN Pass Inf 80M 75.762M 80.1M 75.662M 200M 121.739M 200M 194.203M
5.8G;11a;20;1;4,5745;L;TN,VN Pass 500k 16.275M 16.442M 16.325M 16.417TM 16.325M 16.467M 16.325M 16.392M
5.8G;11a;20;1;4,5785;M;TN,VN Pass 500k 16.3M 16.392M 16.3M 16.442M 16.325M 16.442M 16.325M 16.417M
5.8G;11a;20;1;4;5825;H;TN,VN Pass 500k 16.3M 16.442M 16.3M 16.442M 16.325M 16.442M 16.325M 16.417M
5.8G;VHT20;20;1,(M0-8);4;5745;L;TN,VN Pass 500k 17.575M 17.641M 17.55M 17.616M 17.575M 17.641M 16.525M 17.591M
5.8G;VHT20;20;1,(M0-8);4;5785;M;TN,VN Pass 500k 17.225M 17.591M 17.575M 17.641M 17.575M 17.641M 17.55M 17.616M
5.8G;VHT20;20;1,(M0-8);4;5825;H;TN,VN Pass 500k 17.15M 17.666M 17.525M 17.641M 17.575M 17.666M 17.55M 17.616M
5.8G;VHT40;40;1,(M0-9);4,5755;L; TN,VN Pass 500k 36.35M 36.182M 36.35M 36.182M 35M 36.182M 35.05M 36.182M
5.8G;VHT40;40;1,(M0-9);4;5795;H; TN,VN Pass 500k 36.3M 36.082M 36.1M 36.132M 36.25M 36.082M 35.65M 36.132M
5.8G;VHT80;80;1,(M0-9);4,5775;S;TN,VN Pass 500k 76M 75.762M 76M 75.862M 76.4M 75.662M 75.1IM 75.662M
5.8G;VHT80+80;80;1,(M0-9);4;5775;S;TN,VN Pass 500k 70.1M 173.013M 75.4M 196.002M 75.9M 75.662M 75.TM 75.762M
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EBW Result

Appendix A

E 2G;11a;BWch: : :Ch:5180MHZTN.VN EBW:Band:5.2G;11a:BW<ch:20MHz;Nss:1;Nant:4;Ch:5200MHzZTN.YN
[lch Freq [0 [chFreq [ 20 [ chFreq [ 157 [ich Freq [ 2
518GHz 3 518GHz 5- 5.2GHz 10- & 52GHz i &3
Span 0- Span 0~ Span 5-| Span
S0MHz -3+ S0MHz sl S0MHz 0- S0MHz 0]
RBW -10- REW 107 RBW 5- RBW sl
200kHz -15-] 200kHz ;: 200kHz 10~ 200kHz
VBW -20- VBW 5. VBW 15- VBW 20-
1MHz -25-| 1MHz a0 1MHz -20- 1MHz 0
Sweep Time -30-| Sweep Time =y Sweep Time -25-| Sweep Time
100ms -35-| 100ms 40— 100ms -30-| 100ms -40 |
Detector Type a0 Detector Type e Detector Type 35 Detector Type .
[peak ||| - [semple ||| 5 ek ||| - [sample |
e E— I I I — 55 | I L — e 45 I I ! — L — I | ! —
Portl [~/ 51556 5166 5176 5186 5196 52G 52056 51556 516G 5176 5186 5196 526G 52056 Portl [~ 51756 5186 5136 526 5216 5226 52256 5.175G 5136 5196 526 5216 5226 52256
Port2 [~ | Port2 [~ |
barts | || |260B(He)  FL2GdB(H:) Fn26dB(rz) OBW(H | FL-OBW(HA) | Fh-OBW(H) Limit(He) | Port Parta [ || 28983 | FI28dB(H:) | Fr-26dB(H:) OBW(Ho | FLOBW(He) Fh-OBW(H) Limitz)  Por
Pota [/ || [1BS7M  SIT0FSG 518G 1639M  SINTIG  S1SING  Inf 1 Ports [ || |19BM 510046 S29R5G 163M  SINTHG  SZBMGG Inf 1
1035M 51702756 51896256 16442M  5171754G | 5188196G | Inf 2 19.3M 51902756 | 52005756 | 16417M  5101754G  S208171G  Inf 2
1005M 517056 5189556 16417M  5171779G | 5188196G | Inf 3 19025M 51905256 520055G  16417M  5101779G  5.208196G  Inf 3
19375M 51705256 51899G  16302M  5471779G | 5188171G | Inf 4 19.3M 5190556 5200856 16417M  5191779G  5.208196G  Inf 4
5.2G;11a;BWch:20MHzNss:1 :Ch:5240MHZTN,VN EBW:Band:5.2G;VHT20;BWch:20MHz;Nss:1, {M0-8);Nant:4:Ch:5180MHzTN,VN
[1Gh Freq [15 [[chFreq [~ [[cnFreq [ 157 [1Ch Freq [0
524GHz 10+ 524GHz 7 518GHz 10 518GHz 3
Span 5] Span Span 57 Span o
50MHz 0+ 50MHz 0~ SO0MHz > S50MHz =
RBW 54 REW .~ RBW 1;i RBW E ]
200kHz -10- 200kHz 200kHz 5 200kHz o
VBW -15- vBwW -20- VBW 720_ VBW 5
1MHz -20-| 1MHz . 1MHz 5 1MHz o]
Sweep Time 25| Sweep Time Sweep Time =l Sweep Time |
100ms 30| 100ms -40-] 100ms . 100ms o
Detector Type 35| Detector Type Detector Type . Detector Type ood
Pesk a0 Ssmple =14 Peak e Sample s
@ '457\ I I I I 1 [} Ty I 1 I I 1 1 8 '5°7I I I I 1 I 1 '557\ 1 I 1 1 I I
Portl [/ 52156 5226 5236 524G 5256 5266 5.2656 52156 5226 5236 5246 5256 5266 5.2656 Partl [/ 51556 5166 517G 5186 5196 526G 52056 51556 5166 5176 518G 5196 526 52056
Port2 [~ | Port2 [~ |
Port3 [~/ || |26dBlHa)  FI-26dB(Hz) Fh-25dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limitibz) | Port Part3 [/ || | 269B(H) | F-250B(Hz) | Fh-26d8(Hz) OBW(Hz) | FL-OBW(HZ) Fr-OBW(Hz] LimitlHz)  Port
pona [ || [185M 523046 524936 1636TM  5231779G | 5.248146G | Inf 1 Ports [ || [197M [SIT0IG | SISSESC  1SIM  SITLTG  SABTIIG Inf 1
192M 5230356 5249556 16417TM  5231779G | 52481966  Inf 2 20375M 51608256 519026 17641M  5171154G  5188796G  Inf 2
192M 52303756 52495756 16.302M  5231779G | 52481716 Inf 3 2045M 51698256 51902756 17591M 51711796  5188771G  Inf 3
19325M 52304756 5.2498G  16417TM  5231754G | 52481716 Inf 4 19975M 5170056 51900256 17591M 51711796  5188771G  Inf 4
EBW;Band:5.2G:VHT20;BWch:20MHz;Nss:1,(M0-8);Nant:4;Ch:5200MHz TN.VN EBW:Band:5.2G;VHT20;BWch:20MHz;Nss:1.{M0-8);Nant:4;Ch:5240MHZTN.VN
[fch Freq [Cnereq [ 5+ T [[nEreq [ ([ChEreq [ 157 I
5.26GHz 5.26GHz 107 o8} R 5.246GHz 524GHz 107 L Wk
Span Span z: Span Span z:
50MHz 50MHz 5. 50MHz S0MHz 5]
REW REW 10+ RBW RBW 10+
300kHz 200kHz 15- 300kHz 200kHz 15+
VBW vBW -20- VBW VBW 20-
1MHz IMHz -25- 1MHz 1MHz 25+
Sweep Time Sweep Time -30- Sweep Time Sweep Time -30
100ms 100ms iz: 100ms 100ms i;:
Detector Type Detector Type e Detector Type Detector Type =
Peak Sample = Peak Sample =
= e — I I I — R | I I — r 45- I I ! — 5, I ! ! —
Portl [~/ 51756 5186 5196 526 5216 5226 52256 51756 518G 5136 526 5216 522652256 Portl [~ 52156 5226 5236 5246 5256 5266 5.2656 5.215G 5.226 5236 5246 5256 5.266 5.265G
Port2 [/ Port2 [~ |-
Port3 [/ || [260B(He)  FL26dB(He) Fn-26dB(re) OBW(HI | F-OBW(H) Fh-OBW(He) LimitfHe) | Port Port3 [~ || | 289809 | F-28dB(He) | Fre26dB(He) | OBW(HY | FL-OBW(He) Fh-0BW(H) LimitfHe)  Por
Pons [ || [1981M 5186 52000256 17.566M  5191179G | 5208746G | Inf 1 Pond [ || |198M 52300256 | 5.240825G | 17566M | 5.231179G 52487466 Inf 1
20425M 518886 5210256 17616M  5191154G | 5208771G | Inf 2 20525M 52207756 525036 17591M 52311796 S.48771G  Inf 2
20325M 51888256 5210156 17616M  5191179G | 52087%6G | Inf 3 20325M 52208756 525026 17591M 52311796 S.48771G  Inf 3
203M 51898256 5210156  17616M  5191179G | 5.2087%6G  Inf 4 20175M 5220856 52500256 | 17591M 52311796  S.48771G  Inf 4
EBW:Band:5.2G:VHT40;BWch:40MHz:Nss:1,(M0-9):Nant:4:Ch:5190MHZTN,VN EBW:Band:5.2G:VHT40;BWch:40MHz;Nss:1,{M0-9);Nant:4:Ch:5230MHZTN,VN
[1ch Freq 10 [chFreq [ [chFreq [ 20~ [1ch Freq [
5.19GHz 54 513GHz 5.236Hz 55 523GHz
Span 0-| Span Span 10+ Span
100MHz 54 100MHz 100MHz 5- 100MHz
REW d REW RBW 0-| RBW
500kHz ool 500kHz 500kHz -5 500kHz
VBW vBwW VBW -10- VBW
2MHz 207 2MHz 2MHz -15- 2MHz
Sweep Time =9 Sweep Time Sweep Time 20 Sweep Time
100ms -30-| 100ms 100ms _25- 100ms
Detector Type -35-| Detector Type Detector Type 30 Detector Type
Peak a0 [Somple | Peak 5. [sample |
e 45 | I I ! ] -55-, I ! | I ! e -40-, I ! ! I ! -50- | I I | ]
Portl [/ 5146 516G 5186 526 5226 5246 5146 5166 518G 526 5226 524G Portl [ 518G 526 5226 5246 526G 528G 5186 526 5226 5246 5.26G 5286
Port2 [/ Port2 [~
Pot3 [ || [26dB(Hz)  FI-26dB(Ha) | Fh-25dB(Hz) OBW(Hz  F-OBW(H2) Fh-OBW(Hz LimittHz)  Port Port3 [/ || |26dB(H) | Fl-2608(H) | Fh-26dB(Hz) OBW(He) | FI-OBW(HZ) Fn-OBW(Hz] LimitlHz)  Port
pota [ || [ 401 5170256 5210256 36182M  5171909G | 52080916  Inf 1 Pots [ || | 40aM 5210156 | 5250256 | 36132M | 52119096  5.248041G  Inf 1
39.8M 5170156 5209956 36082M  5171959G | 52080416  Inf H 401M 5210056 5250156 36082M 52119096  5.247991G  Inf 2
3975M 517026 5209956 36132M  5171909G | 52080416  Inf 3 3975M 521026 5249956 36232M  5211859G  5.248091G  Inf 3
30.2M 5170456 5200656 36482M  5171000G | 5208091G | Inf 4 3055M 521046 5240956 36132M 52119096 52480416 Inf 4
EBW;Band:5.2G;VHTB0;BWch:80MHz:Nss:1,(M0-9):Nant:4:Ch:5210MHzTN.VN :Band:5.2G:VHT80+80; (M0-9); ;Ch:5210MHZTN.VN
= 1o [ChFreq [ [CnEreq 10+ [\ch Freq
5.21GHz 54 5.21GHz 5.216GHz 5- 521GHz
Span 0| Span Span 0 Span
200MHz 5 200MHz 200MHz 5 200MHz
REW ad REW REW REW
1MHz 154 1MHz 2MHz <A 2MHz
VBW vBW VBW 15+ VBW
3MHz 27 3MHz 10MHz 20-| 10MHz
Sweep Time = Sweep Time Sweep Time Sweep Time
100ms 30 100ms 100ms 1 100ms
Detector Type -35- Detector Type Detector Type -30-] Detector Type
Peak 40} Sample Peak -35-] Sample "
= 454 | I I I I | - ! I | I | L I - r -40- i | | | | I i s0- ! il I I B il -
Portl [/ 5116 5156 51756 526G 52256 5256 52756 531G 5116 5156 51756 526 52356 525G 52756 531G Partl [~ 5116 5156 51756 526 52256 525G 52756 5316 5116 5156 51756 52G 52256 5256 52756 5316
Port2 [/ Port2 [
Porta [, || |260B(Hs) | FR26dB(H:] | Fhe26cB(Hz) OBW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) Limit(Hz) | Port Part3 [ || | 269B(H) | F-250B(H2) | Fh-26dB(Hz) OBW(He) | FL-OBW(Hz) Fr-OBW(Hz] LimitfHz)  Port
pons [ || [BM 507016 52501G  75762M  5172219G | 5247981G | Inf 1 pord [ || | EOM 5176 5256 75762M 51722196 52479816 Inf 1
80.1M 517016 525026 75862M  5172119G | 5247881G | Inf 2 80.1M 5176 525016 75662M 51722196  S.47381G  Inf 2
80.1M 517G 525016 75762M  5172119G | 5247881G | Inf 3 200M 5116 5316 121730M 5149936 5.271663G  Inf 3
80.2M S1701G 525036 75762M  5172219G | 52479816 Inf 4 200M 5116 5316 104203M 51130486 53072516 Inf 4
EBW:Band:5.8G;11a:BWch:20MHz:Nss:1;Nant:4:Ch:5745MHzTN,VN EBW:Band:5.8G;11a:BWch:20MHz:Nss:1;Nant:4:Ch:5785MHZTN,YN
[1ch Freq 1 [chFreq [ [chFreq 15+ [1ch Freq [ 5 a8 5
5.745GHz 10+ 5.745GHz 5.785GHz 10- 5.7856Hz €A
Span 5- Span Span 5-| Span 3
50MHz 0 50MHz 50MHz 0-| 50MHz L9
RBW -5 RBW : RBW 5- RBW I;i
100kHz -10- 200kHz 100kHz o 200kHz 15
VBW -15- vBwW 3 VBW a5 VBW b
300kHz -20-| 1MHz | 300kHz 1MHz 5]
Sweep Time 25 Sweep Time | Sweep Time =2H Sweep Time ol
100ms -30] 100ms 100ms 25+ 100ms |
Detector Type 35 Detector Type | Detector Type 30~ Detector Type o
Peak 40 Sample Peak 35— Sample 45
= -15- ! I I ! ] -50-, I - ! I ' r -40-, I ! ! I 4 -50-} ! I I ! ]
Portl [/ 5726 5736 5746 5756 576G 5716 5726 5736 574G 575G 5766 577G Portl [ 5.76G 5716 5.78G 579G 586 581G 5766 577G 5786 5796 586 5816
Port2 [/ Port2 [~
pot3 [ || [GdBHI  FRGdBHa) | Fh-GdB(Hz) OBW(Hz | F-OBW(H2) Fh-OBW(Hz) LimittHz)  Port Port3 [~/ || [60B(Hd | FL6B(H) | Fhe6aB(He) OBW(Ho) | FI-OBW(HZ) Fn-OBW(Ha LimitlHz)  Port
Pota [ || [1627M  STISC  STIBGC 162 STITHG | STNHG | S0k 1 Pots [ || |163M 57768256 | 57931256 | 16392M | 57767796  5793171G 500k 1 }
16325M 57368256 5753156 1641TM  S736754G | 57531716 500k H 163M 5776856 5793156 16442M  SJ76794G 57931966 500k 2
16325M 57368256 575315G  1646TM  5736729G | 5753196 500k 3 16325M 57768256 5793156 16442M  SJT6I4G 57931966 500k 3
16325M 57368256 5753156 16302M  5736779G | 5J53TIG | 500k 4 16325M 57768256 5793156 16417M 57767796 57931966 500k 4
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EBW Result

Appendix A

E .8G;11a;BWch:2 :Ch:5825MHZTN.VN EBW:Band:5.8G;VHT20;BWch:20MHz;Nss:1.{M0-8);Nant:4;Ch:5745MHZTN.VN
({GhFreq L [CnEreq [ 57 T [[CnEreq [ 157 (1ChEreq [ 157 o8l A
5.825GHz 10+ 5825GHz 10- o “h 5.7456Hz 10- y 5.7456Hz 10
Span 5-| Span 5-| Span 5-| Span ]
50MHz 0] S0MHz 0+ S0MHz 0- 50MHz 07
REW 5 REW -5 REW -5 RBW 1; :
100kHz ard 200kHz -10- 100kHz 10~ 200kHz b
VBW s VBW -15- VBW 15- VBW .
300kHz 1MHz -20- 300kHz -20- 1MHz 25
Sweep Time =19 Sweep Time 25 Sweep Time 25 Sweep Time ol
100ms 25 100ms 30- 100ms 30- 100ms =
Detector Type -30-| Detector Type 35 Detector Type 35 Detector Type o
IT| -35 W‘ -40-| ’r‘ -40- ’W‘ -45-|
e -40-, ! I I ! ) 45+, I | | I ' e 45—, I | | I i -50-, | I I | )
Portl [~/ 536 581G 5826 5836 584G 5856 586 5816 5826 5836 5846 585G Portl [~ 5126 5736 574G 5756 5766 577G 5726 5736 5746 5756 576G 5776
Port2 [ Port2 [~ |
barts | || |04BMHI  FLGB(H) Fn6dSiHa  OBW(HI | FLOBW(H| F-OBW(H) Limit(He) | Port Parts [/ || |6dBlHe) | FL6dBiHz) |Fr6dBiHa) |OBW(Hd | FLOBW(He) Fh-OBW(Hz) Limitthz)  Por
pota [ || [163M 58168256 58331256 16442M  SS16754G | 5833196 500k 1 Ports [ || |VSTSM 572G STHTISG  ITGHM | STISNG 576 S0k 1
16.3M 58168256 58331256 16442M  5216754G | 58331966 500k 2 1755M 573626 5753756 17616M 57361546 57537716 500k 2
16325M 58168256 5833156 16442M  5816754G | 58331966 500k 3 17575M 573626 57537756 17641M 57361546 57537966 500k 3
16325M 58168256 5833156 16417TM  5816779G | 58331%G 500k 4 16525M 573666 57531256 17591M 57361796 S753771G 500k 4
EBW:Band:5.8G:VHT20;BWch:20MHz:Nss:1,(M0-8); :Chi5 78! VN EBW:Band:5.8G;VHT20;BWch:20MHz;Nss:1, {M0-8);Nant:4:Ch:5825SMHzTN,VN
[1Gh Freq 15 [[chFreq [ 357 P h [[cnFreq [ 157 [1Ch Freq [ W
5.785GHz 10 5.785GHz 10- : 5.325GHz 10- 58256Hz A
Span 3] Span 3 Span 5- Span
S50MHz 0] 50MHz 0-| S50MHz 0- S50MHz
REW 54 REW -5- RBW 5 RBW
100kHz -10- 200kHz -10- 100kHz < 200kHz
VBW -15- vBwW -15- VBW VBW
300kHz -20-| 1MHz -20- 300kHz 59 1MHz
Sweep Time 25 Sweep Time 25- Sweep Time = Sweep Time
100ms 30| 100ms 30-] 100ms 25+ 100ms
Detector Type 35} Detector Type 35| Detector Type -30-) Detector Type
Peak 40+ Sample 40 Peak 35 Sample
@ '457\ 1 I I 1 I '457I I 1 1 I 1 8 "“)7I I 1 1 I 1 '457\ 1 I I 1 I
Portl [/ 5766 571G 5786 5796 586 5816 5766 5716 578G 579G 586 581G Partl [/ 586 5816 5826 5836 584G 5856 586 581G 5826 5836 584G 5856
Port2 [/ Port2 [~ |
Pot3 [~/ || |6dBlHz)  FLGdB(H)  Fh-fdB(Hz) OBW(Hz)  F-OBW(Hz) Fh-OBW(Hz) Limitibz) | Port Part3 [/ || |[6dB(el | FR6dB(z) | Fhe6dB(Hz) | OBW(Hz) | FL-OBW(HZ) Fr-OBW(Hz] LimitlHz)  Port
Pora 7 || [172M | STI6ZSG | STOMSG  1IBM | STIELIG |SITIG | S0k 1 Portd [ || [17SM 58162256 |SENITSG | I76%6M | SBIGLBG  SENINKG S0k 1
17575M 577626 57937756 17641M  5776154G | 57937966 500k 2 17505M 58162256 5833756 17641M  5816154G  5831%6G 500k 2
17575M 577626 57937756 17641M  5776154G | 57937966 500k 3 17575M 581626 58337756 17666M 58161296  5833%6G 500k 3
17.55M 57762256 57937756 17616M  S776154G | 57937716 500k 4 1755M 58162256 58337756 17616M  S8I614G  583ITLG 500k 4
EBW;Band:5.8G.VHT40;BWch:40MHz:Nss:1,(M0-9); h:57: VN EBW:Band:5.8G;VHTA0;BWch:40MHz;Nss:1.{M0-0);Nant:4;Ch:5795MHZTN,VN
[fch Freq 1 [chFreq [ 15 F [ chfreq [ 157 [1ch Freq =
5.755GHz 10+ 5.755GHz 10- 5.795GHz 10- 5.795GHz 15
Span 5- Span 3] Span 5-| Span 10-
100MHz 0-| 100MHz 07 100MHz 0- 100MHz 34
RBW -5 RBW 1;: RBW 5+ RBW 0
100kHz 10| 500kHz 15 100kHz 10- 500kHz 5-
VBW 15- vBW - VBW 15 VBW 10-
300kHz -20-| 2MHz 25 300kHz -20- 2MHz 15
Sweep Time 25| Sweep Time e Sweep Time 35| Sweep Time 20
100ms -30 | 100ms _35] 100ms -30-| 100ms -25-|
Detector Type 35 Detector Type o Detector Type 35 Detector Type 30-
Peak 40+ Sample 45 Peak 10+ Sample 354
= 45- ! I I I - -50-, I | | I - r 45—, I ! | I - 40-, | I I | -
Portl [~/ 57056 5726 5746 5766 5786 58056 57056 5726 574G 5766 5786 58056 Portl [~ 57456 5766 5786 586 5826 58156 5745 576G 5786 586 5826 58456
Port2 [/ Port2 [~ |-
Port3 [/ || [6dBHI  FLGB(H) Fn6dSiHa  OBW(HI | F-OBW(H | Fh-OBW(He) LimitfHe) | Port Port3 [ || |6BlHe) | F-6BiHz) |Fr-6dBiHe) |OBW(H | FL-OBW(He Fh-0BW(H) LimitlHe)  Por
Pona [ || [HI5M  STGESG 57326 3618M  STNSG | STTIG | SO0k 1 pord [ || |363M 577686 | S58131G | 36082M | 5776009G  5312091G 500k 1
3635M 5736356 577326 36482M 57369096 57730916 500k 2 36.1M 577636 581296 36432M 57769096 58130416 500k 2
35M 573756 577256 36482M  5736959G | 57731416 500k 3 3625M 5776356 581316 36082M 57769096 5812091G 500k 3
3505M 573756 5772556 36182M  5736009G | 57730916 | 500k 4 3565M 5776856 581256 36132M  5776859G 58120916 500k 4
EBW:Band:5.8G:VHT80;BWch:80MHz:Nss:1,(M0-9):Nant:4:Ch:57T7SMHZTN,VN EBW:Band:5.8G;VHTB0+80;BWch:80MHz;Nss:1,(M0-9);Nant:4:Ch:5775MHzZTN.VN
[1ch Freq 10+ [chFreq [ [chFreq 5- [1ch Freq [ 10 RV
5.775GHz 5 5775GHz 10~ 5.7756GHz 0+ ' 57756Hz i
Span 0 Span 3] Span -3 Span
200MHz -5 200MHz 0- 200MHz -10- 200MHz
REW -10- REW -5- RBW -15- RBW
100kHz 15 1MHz -10- 100kHz -20- 1MHz
VBW -20-| vBwW -15- VBW -25- VBW
300kHz -25-| 3MHz -20- 300kHz -30- 3MHz
Sweep Time -30-| Sweep Time -25-] Sweep Time -35-] Sweep Time
100ms -35-] 100ms -30-| 100ms -40-| 100ms
Detector Type 0] Detector Type 35 Detector Type 45 Detector Type
Peak 45 Sample 40 Peak 0 Sample 3 j
= -50-| ! ! I I I I ! ] -45-, I I ! I ! I I ' r -55-| . n ! I ! i ‘ . . I ! —— I B
Portl [/ 56756 571G 525G 575G 57756 58G 58256 585G 58756 56756 57G 57256 575G 57756 58G 58256 585G 58756 Portl [ 56756 57G 57256 575G 57156 586 5825G 585G 58756 57256 575G 57756 58G 58256 585G 58756
Port2 [/ Port2 [~
pot3 [ || [GdBHI  FIGdBHa) | Fh-GdB(Hz) OBW(Hz | Fl-OBW(H2) Fh-OBW(Hz) LimittHz)  Port Port3 [/ || [60B(Hd | FL6B(H) | Fhe6dB(He) OBW(Ho) | F-OBW(HZ) Fn-OBW(HZ LimitlHz)  Port
pota [ || |76 573726 581326 75762M 57371196 | 58128816 500k 1 l Pots [ || | 70M 57368G | 580696 173013M | 5688943G  5.861957G 500k 1
76M 5737126 581326 75862M  5737019G | 58128816 500k H 75.4M 573G 581256 196002M  S677049G  5873051G 500k 2
764M 57368G 581326 75662M  5737119G | 58127816 500k 3 75.9M 57368G 581276 75662M  S737019G  5812681G 500k 3
751M 573816 581326 75662M 57371196 | 58127316 500k 4 75.7M 573686 581256 75762M 57370196 S312781G 500k 4
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EBW Result Appendix A

< For Beamforming >

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
5.2G;VHT20,BF;20;1,(M0-8);4 31M 17.766M 17M8D1D 21.225M 17.666M
5.2G;VHT40,BF;40;1,(M0-9);4 44.8M 36.332M 36M3D1D 39.85M 36.182M
5.2G;VHT80,BF;80;1,(M0-9);4 85.4M 76.162M 76M2D1D 83.1M 75.962M
5.8G;VHT20,BF;20;1,(M0-8);4 15.675M 17.766M 17M8D1D 12.5M 17.666M
5.8G;VHT40,BF;40;1,(M0-9);4 35.9M 36.382M 36M4D1D 29.35M 36.232M
5.8G;VHT80,BF;80;1,(M0-9);4 71.3M 76.262M 76M3D1D 67.9M 75.562M
5.2G;VHT80+80,BF;80;1,(M0);2(1,2) 83.6M 76.162M 76M2D1D 81.6M 75.862M
5.8G;VHT80+80,BF;80;1,(M0);2(3,4) 71.6M 75.962M 76MOD1D 70.6M 75.762M
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Result
Mode Result Limit P1-N dB P1-OBW P2-N dB P2-OBW P3-N dB P3-OBW P4-N dB P4-OBW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.2G;VHT20,BF;20;1,(M0-8);4;5180;L; TN,VN Pass Inf 21.725M 17.691M 21.475M 17.716M 24.425M 17.666M 3M 17.766M
5.2G;VHT20,BF;20;1,(M0-8);4;5200;M;TN,VN Pass Inf 24.775M 17.691M 26.875M 17.691M 25.9M 17.666M 29.55M 17.666M
5.2G;VHT20,BF;20;1,(M0-8);4;5240;H;TN,VN Pass Inf 26.25M 17.716M 26.85M 17.716M 21.225M 17.666M 21.975M 17.716M
5.2G;VHT40,BF;40;1,(M0-9);4;5190;L; TN,VN Pass Inf 40.6M 36.232M 39.85M 36.232M 40.75M 36.282M 40.05M 36.182M
5.2G;VHT40,BF;40;1,(M0-9);4;5230;H; TN,VN Pass Inf 42.55M 36.282M 42.15M 36.332M 44.8M 36.282M 42.3M 36.282M
5.2G;VHT80,BF;80;1,(M0-9);4;5210;S;TN,VN Pass Inf 85.4M 75.962M 83.1M 75.962M 84.1M 75.962M 83.6M 76.162M
5.8G;VHT20,BF;20;1,(M0-8);4;5745;L; TN,VN Pass 500k 12.5M 17.716M 13.65M 17.766M 15.125M 17.691M 15.25M 17.741M
5.8G;VHT20,BF;20;1,(M0-8);4;5785;M;TN,VN Pass 500k 13.9M 17.716M 15M 17.741IM 15.675M 17.691IM 14.975M 17.741M
5.8G;VHT20,BF;20;1,(M0-8);4;5825;H; TN,VN Pass 500k 13.625M 17.741M 13.95M 17.741IM 13.15M 17.691IM 13.9M 17.666M
5.8G;VHT40,BF;40;1,(M0-9);4;5755;L; TN,VN Pass 500k 35.4M 36.332M 35.05M 36.282M 32.5M 36.282M 29.35M 36.282M
5.8G;VHT40,BF;40;1,(M0-9);4;5795;H;TN,VN Pass 500k 35.9M 36.382M 34.65M 36.282M 32.55M 36.232M 33.75M 36.332M
5.8G;VHT80,BF;80;1,(M0-9);4,5775;S;TN,VN Pass 500k 71.2M 76.262M 69.4M 75.862M 67.9M 75.762M 71.3M 75.562M
5.2G;VHT80+80,BF;80;1,(M0);2(1,2);5210;S;TN,VN Pass Inf 83.6M 76.162M 81.6M 75.862M
5.8G;VHT80+80,BF;80;1,(M0);2(3,4);5775;S;TN,VN Pass 500k 70.6M 75.762M 71.6M 75.962M
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Appendix A

EBW:Band:5.2G;VHT20,BF;BWch:20MHz;Nss: 1. (M0-8);Nant:4;Ch:5180MHz TN.VN EBW;Band:5.2G;VHT20.BF.BW (MO-8);Nant:4;Ch:5200MHz TN.VN
Ch Freq 20+ Ch Freq 20+ Ch Freg 20~ . Ch Freq 2
518GH:z o 518GHz e 5.2GHz E: 5.2GHz o
Span Span Span Span
50MHz o- 50MHz 0- S0MHz ;i 50MHz o-
REW REW 104 RBW o REW
300kHz 10 200kHz 300kHz 101 200kHz 10
VBW VBW -20- VBW VBW
15
1MHz -20- IMHz 204 1MHz S 1MHz -20-
Sweep Time Sweep Time Sweep Time = Sweep Time
100ms = 100ms 40 100ms 2o 100ms =5
Detector Type ad Detector Type - Detector Type = Detector Type w0l
[peak | [Sample | [Pea || 4o [somple |
e E— I I I — 0, | I I — e N — I | ! — S0 | I I —
Portl [~/ 51556 5166 5176 5186 5196 52G 52056 51556 516G 5176 5186 5196 526G 52056 Portl [\ 5175G 5136 5196 526 5216 5226 52256 51756 5186 5196 526 5216 5226 52256
Port2 [~ | Pot2 [~ |-
barts | || |260B(He)  FL2GdB(H:) Fn26uB(rz) OBW(H | FL-OBW(HA) | Fh-OBW(H) Limit(He) | Port paita | || [269BlHe)  FI26B(Hz) Fh-26dB(Ha)| OBW(H:) | FI-OBW(He] | Fh-OBW(H) LimitfH)  Port
Pota [ || [Z7ZM  SI6W7G 518G LGNM  SITUSG 51688456 Inf 1 Pord [/ || [77M 518G 514G 1760M  SI9UNG  SNEAG Ik 1
21475M 51691756 5100656 17716M  5171104G | 51838216  Inf 2 26875M 51846256 521156 17601M 51011206 | 5.208821G  Inf 2
24425M 516025 51936756  17.666M  5171179G | 5183846G  Inf 3 259M 518766 521356 17666M 51911796 | 5.208846G  Inf 3
31M 5164356 519535G  17.766M  5471104G | 5188871G | Inf 4 2955M  54831G 5212656 17666M  5.91154G | 5.208821G  Inf 4
EBW:Band:5.2G:VHT20,BF:BWcl y :ChiS TN.VN 5.2G;VHTA0,BF.BW ] {M0-9);Nant:4:Ch:5190MHzTN.VN
[1Gh Freq [ 207 [[chFreq [~ [[ChFreq [® [1Gh Freq [
524GHz 1;: 524GHz 7 519GHz 10 519GHz
Span Span Span Span
50MHz z’ 50MHz 0-| 100MHz - 100MHz
REW o REW 104 RBW REW
300kHz o 200kHz 500kHz 10| 500kHz
VBW 15 vBwW -20- VBW VBW
1MHz ad 1MHz 0 2MHz -20 2MHz
Sweep Time bl Sweep Time Sweep Time o Sweep Time
100ms = 100ms -40- 100ms - 100ms
Detector Type = Detector Type - Detector Type a0 Detector Type
Peak 0] Sample - Peak Sample
@ '457\ I I I I 1 [} Ty I 1 I I 1 1 i '507\ I I I 1 I '557\ 1 I I 1 I
Portl [/ 52156 5226 5236 524G 5256 5266 5.2656 52156 5226 5236 5246 5256 5266 5.2656 Portl [/ 514G 5166 5186 526 5226 5246 5146 5166 5186 526 5226 5246
Port2 [~ | Po2 [~ |-
Pora [~ || [269B(Hs) | FR26dB(0H:) | Fhe26cB(Hz) 0BW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port3 [ || [269B(H2 | FI-26dB(e) | Fhel6aBiHz) 0BW(Hz) | FI-OBW(HZ) Fn-OBW(HZ) LimitiHz)  Port
Pona 7 || [B5M 526756 52536 17716M 52311296 | 5.248846G | Inf 1 para [ || [f05M 516036 521046 | 36232M 5719096 | 5.208141G  Inf 1
2685M  522685G  52537G  17J16M  5231120G | 52488466  Inf 2 3985M 517036 5210156 36232M  5171850G | 5.208091G  Inf 2
225M 522925 52504756 17666M  5231154G | 52488216  Inf 3 4075M 516956 5210256 36282M  5171809G | 5.208091G  Inf 3
2975M 52289756 5250956 17716M  5231129G | 52488466  Inf 4 4005M 517016 5210156 36182M 51720096 | 5.208191G  Inf 4
EBW:Band:5.2G;VHT40,BF;BWch:A0MHz;Nss: 1. (M0-9);Nant:4;Ch:5230MHz TN.VN EBW;Band:5.2G;VHT80.BF.BW (M0-9);Nant:4;Ch:5210MHz TN.VN
Ch Freq 20+ Ch Freq Ch Freg 10 Ch Freq
5.23GHz = 5.23GHz 521GHz 54 5.21GHz
Span 10+ Span Span 0-] Span
100MHz 54 100MHz 200MHz 5 200MHz
REW 0 REW RBW 10 REW
500kHz 5- 500kHz 1MHz = 1MHz
VBW 10-| vBW VBW VBW
2MHz 15 2MHz IMHz 27 IMHz
Sweep Time 20| Sweep Time Sweep Time £ Sweep Time
100ms 25| 100ms 100ms -30-| 100ms
Detector Type 30| Detecter Type Detector Type -35- Detector Type
Peak 354 Sample Peak -a0-] Sample
= 40—, | I I | ] | I | ! I ' r 45—, I I | I ! | - 55 ! | I I Y | -
Portl [~/ 5186 526 5226 5246 5266 5286 5186 526 5226 524G 5266 5286 Portl [~ 5116 5156 51756 526G 52256 5256 52756 5316 5116 5156 51756 526G 52256 5256 52756 531G
Port2 [~/ | - Port2 [/
Port3 [/ || [260B(H)  FL26dB(He) Fn-26dB(re) OBW(H] | F-OBW(H) | Fh-OBW(He) LimitfHe) | Port pot3 [/ || [26dB(He  FI-260B(He) Fhe26dB(He)| OBW(H:) | FI-OBW(H:) | Fh-OBW(Hg) Limitfrlg  Port
Pond | || [425M 528156 52516 36280M  5211850G | 5.248141G | Inf 1 bord [ || |554M 516776 52531G | 75062M  5472019G | 5.247981G  Inf 1
4245M 5200056 525126 36332M  5211850G | 5248131G | Inf 2 83.1M 516836 525196 75962M 51720196 | 5.247381G  Inf 2
448M 5208056 525375G  36.282M  5211859G | 5248141G | Inf 3 84.1M 516836 52524G  75962M  5.71919G | 5.247881G  Inf 3
423M 520896 525126 36.282M  5211859G | 5.248141G | Inf 4 83.6M 516876 525236 76162M  5171919G | 5.248081G  Inf 4
EBW:Band:5.8G:VHT20,BF:BWch:20MHzNss: 1, (M0-8);Nant:4:Ch:5745SMHzZTN,VN EBW:Band:5.8G:VHT20,BF:BWch:20MHz;Nss: L, (M0-8);Nant:4:Ch:5785MHzTN,VN
Ch Freq 20+ Ch Freq 20+ Ch Freq 20 Ch Freq 204
5.745GHz 1;: . i 5.745GHz 10-] 5.785GHz 1;: ¥ 5.785GHz 10-]
Span o Span Span 5 Span
50MHz o S0MHz 0 50MHz o 50MHz 0
REW 54 REW 104 RBW 54 REW 104
100kHz 10| 200kHz 100kHz 10| 200kHz
VBW -15- vBwW -20- VBW 15 vBW -20-|
300kHz -20+ 1MHz 300kHz -20 1MHz
Sweep Time -25+ Sweep Time = Sweep Time -25 Sweep Time =5
100ms =I5 100ms 40+ 100ms =I5 100ms 40
Detector Type i'; 1 Detector Type - Detector Type iz: Detector Type w0
Peak =] Sample Peak ool Sample
e -50- ! I I ! ] -60-, I | ! I ) - -50-) I I I | ] -60- | I I | ]
Portl [/ 5726 5736 5746 5756 576G 5716 5726 5736 574G 575G 5766 577G Portl [ 576G 5776 578G 5796 586 5816 576G 5776 5786 5796 586 5816
Port2 [~ | Pot2 [/
Pot3 [ || [GdBHI  FLGdB(Ha) | Fh-GdB(Hz) OBW(Hz | Fl-OBW(H2) Fh-OBW(Hz) LimittHz)  Port Portd [~ || [GdBlHz)  FlGdBlHz) FheboB(He) |OBW(Hz) | FI-08W(Hz) Fn-OBW(Hz) LimitiHn)  Port
pota [ || [125M 57300756 5754756 17.716M  5736104G | 57536216 500k 1 pora [ || [139M 57774256 57913256 | 17716M  5.776120G | 57938466 500k 1
1365M 5737256 57509G  17.766M  5736104G | 5753716 500k H 15M 577756 579256 17741M  S776104G | 57938466 500k 2
15125M 57374756 575266 17691M  5736154G | 57538466 500k 3 15675M 57774256 57931G  17691M  S776154G | 57938466 500k 3
1525M 57375756 57528256 17741M 57361206 | 57536716 500k 4 14975M 5777556 57925256  17741M 57761206 | 57938716 500k 4
EBW:Band:5.8G;VHT 20, BF:BWch:20MHzNss: 1. (M0-8);Nant:4:Ch:5825MHz TN.VN EB :5.8G;VHT40,BF.B W] MO-9);Nant:4:Ch:5755MHZ TN.VN
ChFreg 20 ) ChFreg 20+ ChFreq 2 ChFreg
5825GHz 10 ! 5825GHz 10- 5.755GHz - 5.755GHz
Span Span Span ' Span
50MHz o] 50MHz 0- 100MHz o] 100MHz
REW REW . REW REW }
100kHz 10+ 200kHz 100kHz 10-] 500kHz |
VBW vBW -20- VBW VBW |
300kHz -20- IMHz 204 300kHz -20- 2MHz i
Sweep Time Sweep Time ) Sweep Time Sweep Time |
100ms 304 100ms 40~ 100ms 307 100ms }
Detector Type d Detector Type - Detector Type pd Detector Type i
Peak Sample : Peak Sample |
= -50- . T T . 0 -60-, T . . T . = '50—‘ . T T . — 750—‘ T | T . T 1
Portl [/ 36 5816 5826 5836 5846 5856 586 5816 5826 5836 5846 5856 Patl [ 57056 572G 5746 5766 5786 58056 57056 572G 5746 576G 5786 58056
Port2 [/ Port2 [/
Pot3 [, || [6dBlHE)  FR6aB(Ho) | FheGdB(Hz) OBW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port port3 [ || [6dBiHE)  FL6dB(Hz) | FheGoBiHz) | OBW(Hz) | FI-OBW(HZ) Fn-OBW(HZ) Limit(Hs)  Port
Pond | || [LSGSM 81776 5SS 1774M  SSIGOMC | SEGE | SO0k 1 bard [ || |354M 57371G 577256 | 3633M 57367506 | 5773091G 500k 1
1395M 58175256 58314756 17.74IM 58161206 | 5833716 500k 2 3505M 5736856 577196 36282M 57368096 | 5773091G 500k 2
1315M  SE1BI5G 583136 17691M 58161206 | 58338216 500k 3 32.5M 573756 5076 36282M 57367596 | 57730416 500k 3
139M 581736 583126 17666M  5816154G | 58336216 500k 4 2035M 5740656 577G 36282M  5736850G | 5773416 500k 4
EBW:Band:5.8G:VHT40,BF:BWch:40MHzNss: 1, (M0-9);Nant:4:Ch:5795MHzZ TN, VN EBW:Band:5.8G:VHT80,BF:BWch:80MHz;Nss: 1, (M0-9);Nant:4:Ch:5775MHzTN,VN
ChFreq B Ch Freq ChFreq ChFreq
[s7956H: | 10 . [57956H: | [smrseHz | [smis6H: |
Span Span Span Span
100MHz o 100MHz 200MHz 200MHz
REW REW RBW REW
100kHz 10| 500kHz 100kHz 1MHz
VBW vBwW VBW vBW
300kHz -20-| 2MHz 300kHz 3MHz
Sweep Time Sweep Time Sweep Time Sweep Time
100ms =19 100ms 100ms 100ms
Detector Type 204 Detector Type Detector Type Detecter Type
Peak Sample Peak .50} Sample
e -50- ! I I I - \ I ! | I - - -55- | I I | I | I ] -50-, I | I I I I ! ]
Portl [/ 57456 576G 5786 586 582G 58456 57456 576G 5.78G 586 5826 58456 Portl [ 56756 571G 5J25G 573G 57756 538G 58256 585G 58756 565G 57G 57256 575G 57756 58G 58256 585G 58756
Port2 [/ Pot2 [/
pot3 [ || [GdBHI  FRGdBHa) | Fh-GdB(Hz) OBW(Hz  Fl-OBW(HZ) Fh-OBW(Hz) LimittHz)  Port Portd [~ || [6dBlH)  FIGdBlHz) Fhebd(Ho) |OBW(Hz) | FI-08W(Hz) Fn-OBW(Hz) LimitiHn)  Port
pota [ || [BM 5777156 5813056 36.382M 57767096 | 58130916 500k 1 poa [ | [722M 573886 581G 76262M 5737196 | 58129616 500k 1
M65M 5777856 581256 3.282M  5776759G 58130416 500k H 63.4M 573816 580756 75862M 5730196 58128816 500k 2
3255M 577756 5810056 36.232M  5776759G | 58129916 500k 3 67.9M 573876 580666 75762M  5.736819G | 5.8125%81G 500k 3
3375M  S7787G 5812456 36332M  5776850G | 58131916 500k 4 713M 573876 5816 75562M 57373196 | 58128816 500k 4
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EBW;Band:5.2G;VHT80+80.BF.BW 2(1,2);Ch:5210MHZTN.VN EBW;Band:5.8G;VHT80-80,BF;BWch:80MHz;Nss:1.(MO)Nant:2(3.4);Ch:5T75MHzTN.VN

[fch Freq el [chFreq [ 10 [lch Freq [ s [1ch Freq [
5.21GHz B 5.21GHz 3 5.775GHz 0 5.775GHz

Span 5+ Span 0- Span -5 Span
200MHz 0-| 200MHz 37 200MHz 10+ 200MHz

REW 5-| REW -10-| RBW 154 REW
1MHz 10| 1MHz 15~ i 1 100kHz -20-| 1MHz

VBW 15- vBW -20- } VBW -25- VBW
IMHz -20-| 3MHz 25 : | 300kHz 20| IMHz
Sweep Time 35| Sweep Time 30+ E i Sweep Time 35| Sweep Time
100ms 304 100ms _35-] ! ! 100ms _40-] 100ms
Detector Type 35} Detector Type 40—, : ! Detector Type 45 Detector Type
Peak 404 Sample 154 | Peak 504 Sample

—_— | S —— H i (S—— —_—

r 45— q n n 0 ) I — -50-, ) o 0 I o n (- -55-) I n ) I 0 I ) ' -50-, n I ) n n 0 q '
Portl [~/ 5116 5156 51756 526G 52256 5256 52756 531G 5116 5156 51756 526 52356 525G 52756 531G Port3 [~ 56756 571G 57256 5156 57756 538G 58256 585G 55756 56756 571G 57256 575G 57756 586 5825G 585G 58756
Port2 [/ Portd [ | -

26dB(Hz)  FI-26dB(Hz) Fh-25dB(Hz) OBW(Hz)  F-OBW(HZ) Fh-OBW(Hz) Limit(Hz)  Port 6dB(Hz)  F-6dB(Hz) Fh6dB(Hz) OBW(HZ  FI-OBW(HZ) Fh-OBW(Hz) Limit(Hz)  Port
83.6M 516826 525186 76462M  5171019G | 5243031G | Inf 1 70.6M 574G 581066 | 75762M 57370196 | 5812781G 500k 3
81.6M 516046 551G 75862M 54721196 | 5247381G | Inf 2 TL6M 573726 580836 75962M 57369196 | 58128816 500k 4
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Appendix B

< For Non-Beamforming >

Summary
Mode Sum Sum EIRP EIRP
(dBm) (W) (dBm) (W)
5.2G;11a;20;1;4 26.93 0.49317 29.23 0.83753
5.2G;HT20;20;1,(M0-31);4 26.95 0.49545 29.25 0.8414
5.2G;HT40;40;1,(M0-31);4 28.45 0.69984 30.75 1.1885
5.2G;VHT20;20;1,(M0-8);4 26.98 0.49888 29.28 0.84723
5.2G;VHT40;40;1,(M0-9);4 28.51 0.70958 30.81 1.20504
5.2G;VHT80;80;1,(M0-9);4 19.66 0.09247 21.96 0.15704
5.2G;VHT80+80;80;1,(M0-9);4 22.61 0.18239 2491 0.30974
5.8G;11a;20;1;4 29.77 0.94842 3337 21727
5.8G;HT20;20;1,(M0-31);4 29.58 0.90782 33.18 2.0797
5.8G;HT40;40;1,(M0-31);4 29.60 0.91201 33.20 2.0893
5.8G;VHT20;20;1,(M0-8);4 29.61 0.91411 3321 2.09411
5.8G;VHT40;40;1,(M0-9);4 29.64 0.92045 33.24 2.10863
5.8G;VHT80;80;1,(M0-9);4 27.79 0.60117 31.39 1.37721
5.8G;VHT80+80;80;1,(M0-9);4 22.63 0.18323 26.23 0.41976
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Appendix B

Result
Mode Result DG EIRP EIRP Lim. Sum Sum Lim. P1 P2 P3 P4
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
5.2G;11a;20;1;4;5180;L;TN,VN Pass 2.30 27.40 36.00 25.10 30.00 18.79 19.13 19.17 19.23
5.2G;11a;20;1;4;5200;M;TN,VN Pass 2.30 29.23 36.00 26.93 30.00 20.53 20.92 2111 21.05
5.2G;11a;20;1;4;5240;H;TN,VN Pass 2.30 28.93 36.00 26.63 30.00 20.47 20.78 20.73 20.46
5.2G;HT20;20;1,(M0-31);4;5180;L; TN,VN Pass 2.30 26.94 36.00 24.64 30.00 18.26 18.67 18.69 18.83
5.2G;HT20;20;1,(M0-31);4;5200;M; TN,VN Pass 2.30 29.03 36.00 26.73 30.00 20.31 20.80 21.07 20.60
5.2G;HT20;20;1,(M0-31);4,5240;H;TN,VN Pass 2.30 29.25 36.00 26.95 30.00 20.78 21.12 21.05 20.77
5.2G;HT40;40;1,(M0-31);4;5190;L; TN,VN Pass 2.30 24.98 36.00 22.68 30.00 16.43 16.75 16.79 16.66
5.2G;HT40;40;1,(M0-31);4;5230;H;TN,VN Pass 2.30 30.75 36.00 28.45 30.00 22.10 22.67 22.64 22.29
5.2G;VHT20;20;1,(M0-8);4;5180;L;TN,VN Pass 2.30 26.96 36.00 24.66 30.00 18.39 18.62 18.84 18.71
5.2G;VHT20;20;1,(M0-8);4;5200;M;TN,VN Pass 2.30 29.07 36.00 26.77 30.00 20.36 20.79 21.01 20.82
5.2G;VHT20;20;1,(M0-8);4;5240;H;TN,VN Pass 2.30 29.28 36.00 26.98 30.00 20.80 21.09 21.16 20.80
5.2G;VHT40;40;1,(M0-9);4;5190;L;TN,VN Pass 2.30 25.06 36.00 22.76 30.00 16.47 16.82 16.91 16.74
5.2G;VHTA40;40;1,(M0-9);4;5230;H;TN,VN Pass 2.30 30.81 36.00 28.51 30.00 22.07 22.71 22.63 22.50
5.2G;VHT80;80;1,(M0-9);4;5210;S;TN,VN Pass 2.30 21.96 36.00 19.66 30.00 13.25 13.75 13.86 13.67
5.2G;VHT80+80;80;1,(M0-9);4;5210;S;TN,VN Pass 2.30 2491 36.00 2261 30.00 16.55 16.84 16.71 16.22
5.8G;11a;20;1;4;5745;L;TN,VN Pass 3.60 33.30 36.00 29.70 30.00 2357 23.65 2373 23.75
5.8G;11a;20;1;4;5785;M;TN,VN Pass 3.60 33.37 36.00 29.77 30.00 23.94 23.76 23.66 23.63
5.8G;11a;20;1;4;5825;H; TN,VN Pass 3.60 33.32 36.00 29.72 30.00 23.73 23.69 23.75 23.61
5.8G;HT20;20;1,(M0-31);4;5745;L;TN,VN Pass 3.60 33.13 36.00 29.53 30.00 23.15 23.55 23.64 23.68
5.8G;HT20;20;1,(M0-31);4;5785;M;TN,VN Pass 3.60 33.17 36.00 29.57 30.00 23.69 23.36 2354 23.61
5.8G;HT20;20;1,(M0-31);4;5825;H;TN,VN Pass 3.60 33.18 36.00 29.58 30.00 23.60 23.55 23.55 2354
5.8G;HT40;40;1,(M0-31);4;5755;L; TN,VN Pass 3.60 33.20 36.00 29.60 30.00 23.45 23.66 23.52 23.68
5.8G;HT40;40;1,(M0-31);4;5795;H; TN,VN Pass 3.60 33.15 36.00 29.55 30.00 2357 23.62 23.36 2357
5.8G;VHT20;20;1,(M0-8);4;5745;L;TN,VN Pass 3.60 33.16 36.00 29.56 30.00 23.36 23.49 23.67 23.63
5.8G;VHT20;20;1,(M0-8);4;5785;M;TN,VN Pass 3.60 3321 36.00 29.61 30.00 23.69 23.65 23.56 2347
5.8G;VHT20;20;1,(M0-8);4;5825;H;TN,VN Pass 3.60 33.20 36.00 29.60 30.00 2355 2354 23.69 2353
5.8G;VHT40;40;1,(M0-9);4;5755;L; TN,VN Pass 3.60 33.24 36.00 29.64 30.00 23.42 2371 2354 23.80
5.8G;VHT40;40;1,(M0-9);4;5795;H;TN,VN Pass 3.60 33.16 36.00 29.56 30.00 23.62 23.58 23.40 2355
5.8G;VHT80;80;1,(M0-9);4,5775;S;TN,VN Pass 3.60 31.39 36.00 27.79 30.00 21.76 21.70 21.90 21.72
5.8G;VHT80+80;80;1,(M0-9);4,5775;S;TN,VN Pass 3.60 26.23 36.00 22.63 30.00 16.52 16.84 16.68 16.39
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PowerAV Result

Appendix B

< For Beamforming >

Summary
Mode Sum Sum EIRP EIRP
(dBm) (W) (dBm) (W)
5.2G;VHT20,BF;20;1,(M0-8);4 26.82 0.48084 35.14 3.26588
5.2G;VHT40,BF;40;1,(M0-9);4 25.92 0.39084 34.24 2.65461
5.2G;VHT80,BF;80;1,(M0-9);4 15.95 0.03936 24.27 0.2673
5.8G;VHT20,BF;20;1,(M0-8);4 26.28 0.42462 35.90 3.89045
5.8G;VHT40,BF;40;1,(M0-9);4 26.30 0.42658 35.92 3.90841
5.8G;VHT80,BF;80;1,(M0-9);4 24.16 0.26062 33.78 2.38781
5.2G;VHT80+80,BF;80;1,(M0);2(1,2) 18.68 0.07379 23.99 0.25061
5.8G;VHT80+80,BF;80;1,(M0);2(3,4) 18.47 0.07031 25.08 0.32211
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Appendix B

Result
Mode Result DG EIRP EIRP Lim. Sum Sum Lim. P1 P2 P3 P4
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
5.2G;VHT20,BF;20;1,(M0-8);4;5180;L;TN,VN Pass 8.32 34.23 Inf 25.91 27.68 19.74 18.62 20.71 20.23
5.2G;VHT20,BF;20;1,(M0-8);4;5200;M;TN,VN Pass 8.32 35.14 Inf 26.82 27.68 21.38 21.45 20.41 19.74
5.2G;VHT20,BF;20;1,(M0-8);4;5240;H; TN,VN Pass 8.32 35.01 Inf 26.69 27.68 21.62 21.56 19.72 19.30
5.2G;VHT40,BF;40;1,(M0-9);4;5190;L; TN,VN Pass 8.32 28.77 Inf 20.45 27.68 14.64 14.16 14.22 14.65
5.2G;VHT40,BF;40;1,(M0-9);4;5230;H; TN,VN Pass 8.32 34.24 Inf 25.92 27.68 19.98 19.87 19.65 20.09
5.2G;VHT80,BF;80;1,(M0-9);4;5210;S;TN,VN Pass 8.32 24.27 Inf 15.95 27.68 10.89 9.27 9.40 9.95
5.8G;VHT20,BF;20;1,(M0-8);4;5745;L;TN,VN Pass 9.62 35.76 Inf 26.14 26.38 20.78 20.29 19.63 19.69
5.8G;VHT20,BF;20;1,(M0-8);4;5785;M;TN,VN Pass 9.62 35.90 Inf 26.28 26.38 19.85 19.59 21.24 20.17
5.8G;VHT20,BF;20;1,(M0-8);4;5825;H; TN,VN Pass 9.62 35.75 Inf 26.13 26.38 20.88 20.97 19.29 18.91
5.8G;VHT40,BF;40;1,(M0-9);4;5755;L;TN,VN Pass 9.62 35.90 Inf 26.28 26.38 20.58 20.82 19.72 19.82
5.8G;VHT40,BF;40;1,(M0-9);4;5795;H;TN,VN Pass 9.62 35.92 Inf 26.30 26.38 20.12 20.66 20.29 20.03
5.8G;VHT80,BF;80;1,(M0-9);4,5775;S;TN,VN Pass 9.62 33.78 Inf 24.16 26.38 18.51 18.62 17.84 17.46
5.2G;VHT80+80,BF;80;1,(M0);2(1,2);5210;S;TN,VN Pass 531 23.99 Inf 18.68 30.00 16.06 15.23
5.8G;VHT80+80,BF;80;1,(M0);2(3,4);5775;S;TN,VN Pass 6.61 25.08 Inf 18.47 29.39 15.67 15.23
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Appendix C

< For Non-Beamforming >
Summary

Mode PD EIRP.PD
(dBm/RBW) (dBm/RBW)

5.2G;11a;20;1;4 14.36 22.68
5.2G;HT20;20;1,(M0-31);4 14.60 22.92
5.2G;HT40;40;1,(M0-31);4 6.86 15.18
5.2G;VHT20;20;1,(M0-8);4 14.62 22.94
5.2G;VHT40;40;1,(M0-9);4 12.86 21.18
5.2G;VHT80,80;1,(M0-9);4 1.18 9.50
5.2G;VHT80+80;80;1,(M0-9);4 6.13 14.45
5.8G;11a;20;1;4 16.04 25.66
5.8G;VHT20;20;1,(M0-8);4 15.97 25,59
5.8G;VHT40;40;1,(M0-9);4 12.88 2250
5.8G;VHT80;80;1,(M0-9);4 8.25 17.87
5.8G;VHT80+80;80;1,(M0-9);4 4.38 14.00
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PSD Result Appendix C

Result
Mode Result Meas.RBW | Lim.RBW BWCF DG Sum.Max PD PD.Limit EIRP.PD EIRPr'rI]DD'Li P1 P2 P3 P4
(Hz) (Hz) (dB) (dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)

5.2G;11a;20;1;4;5180;L;TN,VN Pass M M 0.00 8.32 11.93 11.93 14.68 20.25 Inf 5.97 5.83 6.32 6.07
5.2G;11a;20;1;4;5200;M;TN,VN Pass M M 0.00 8.32 14.36 14.36 14.68 22.68 Inf 8.31 8.28 8.74 8.42
5.2G;11a;20;1;4;5240;H; TN,VN Pass M M 0.00 8.32 14.26 14.26 14.68 22.58 Inf 8.17 8.42 8.59 7.95
5.2G;VHT20;20;1,(M0-8);4;5180;L;TN,VN Pass M M 0.00 8.32 11.90 11.90 14.68 20.22 Inf 6.31 6.21 6.71 6.46
5.2G;VHT20;20;1,(M0-8);4;5200;M;TN,VN Pass M M 0.00 8.32 14.34 14.34 14.68 22.66 Inf 8.67 8.54 9.19 8.79
5.2G;VHT20;20;1,(M0-8);4;5240;H; TN,VN Pass M M 0.00 8.32 14.62 14.62 14.68 22.94 Inf 8.90 9.02 9.39 8.81
5.2G;VHT40;40;1,(M0-9);4;5190;L;TN,VN Pass M M 0.00 8.32 6.89 6.89 14.68 15.21 Inf 1.09 1.02 154 0.95
5.2G;VHTA40;40;1,(M0-9);4;5230;H; TN,VN Pass M M 0.00 8.32 12.86 12.86 14.68 21.18 Inf 7.00 7.19 7.27 6.90
5.2G;VHT80;80;1,(M0-9);4,5210;S;TN,VN Pass M M 0.00 8.32 1.18 1.18 14.68 9.50 Inf -4.64 -4.72 -4.52 -4.52
5.2G;VHT80+80;80;1,(M0-9);4;5210;S;TN,VN Pass M M 0.00 8.32 6.13 6.13 14.68 14.45 Inf 418 431 -19.65 -34.32
5.8G;112;20;1;4;5745;L;TN,VN Pass 500k 500k 0.00 9.62 15.96 15.96 26.38 25.58 32.38 9.92 10.07 9.99 9.99
5.8G;11a;20;1;4;5785;M;TN,VN Pass 500k 500k 0.00 9.62 16.04 16.04 26.38 25.66 32.38 10.37 10.06 9.94 9.99
5.8G;11a;20;1;4;5825;H;TN,VN Pass 500k 500k 0.00 9.62 16.02 16.02 26.38 25.64 32.38 10.18 10.07 10.07 9.89
5.8G;VHT20;20;1,(M0-8);4;5745;L;TN,VN Pass 500k 500k 0.00 9.62 15.95 15.95 26.38 25.57 32.38 10.30 10.37 10.21 10.35
5.8G;VHT20;20;1,(M0-8);4;5785;M;TN,VN Pass 500k 500k 0.00 9.62 15.97 15.97 26.38 25.59 32.38 11.00 10.43 10.13 10.28
5.8G;VHT20;20;1,(M0-8);4;5825;H; TN,VN Pass 500k 500k 0.00 9.62 15.83 15.83 26.38 25.45 32.38 10.57 10.13 10.33 10.35
5.8G;VHT40;40;1,(M0-9);4;5755;L;TN,VN Pass 500k 500k 0.00 9.62 12.77 12.77 26.38 22.39 32.38 6.59 6.82 6.77 6.85
5.8G;VHT40;40;1,(M0-9);4;5795;H; TN,VN Pass 500k 500k 0.00 9.62 12.88 12.88 26.38 22.50 32.38 6.94 6.92 6.81 6.92
5.8G;VHT80;80;1,(M0-9);4;5775;S;TN,VN Pass 500k 500k 0.00 9.62 8.25 8.25 26.38 17.87 32.38 2.38 2.19 2.36 2.24
5.8G;VHT80+80;80;1,(M0-9);4;5775;S;TN,VN Pass 500k 500k 0.00 9.62 438 438 26.38 14.00 32.38 -28.61 -38.79 2.73 3.01
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PSD Result Appendix C

P5SD;Band:5.2G;11a;BWch:20MHzNss:1;Nant:4;Ch:5200MHZTN.VN

P5D;Band:5.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5180MHZTN,.VN

Ch Freq 15+ Ch Freg
518GHz 10- 5.2GHz
Span = Span
30MHz 0-] 30MHz
RBW REW
1MHz 57 1MHz
VBW 10 VBW
3MHz o 3MHz
Sweep Time Sweep Time
T4s A 2145
Detector Type -25-] Detector Type
RMS -30-] RMS
35—
'40_\ 1 I I I 1 I I 1 1 1 1 1 1 I I 1 'm_l I 1 1 1 1 1 1 I I I I I I 1 1 I
51656 51686 517G 51726 5174G 5176G S5178G 518G 5182G 5184G 5186G 51886 519G 51926 5195G 51856 51886 519G 5192G 5194G 51956 51986 52G 52026 S5.204G 52066 5208G 521G 52126 5.2156
Sumn.Max PD PL p2 P2 [ Surn.Max pD Pl P2 [Z] P4
(dBm/RBW) | (dBm/RBW)  (dBrm/RBW)  (dBrm/RBW) | (dBm/RBW) | (dBm/RBW) (dBm/RBW)  (dBr/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBrm/RBW)
1193 1193 597 5.83 6.32 6.07 14.36 14.36 831 828 8.74 8.42
PSD;Band:5.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5240MHz;TN,.VN PSD;Band:5.2G;VHT20;BWch:20MHz;Nss: 1,{M0-8); Nant:4;Ch:5180MHz,TN.VN
Ch Freq 15+ Ch Freg 13 o
5.24GHz 10- 518GHz 104 .
Span 5 Bl Span 54 ol i b,
30MHz o 30MHz 0-
RBW REW 5
1MHz 57 1MHz
VBW 10 vew -10+
3MHz T 3MHz 154
Sweep Time Sweep Time -20+
Tas <N 101ms 25
Detector Type -25-] Detector Type 30
RMS 30 RMS 35|
-35- 40
’M_\ 1 I I I 1 I I 1 1 1 1 1 1 I I 1 "'5_| I 1 1 1 1 1 1 I I I I I I 1 1 I
525G 528G 523G 52326 523G 5236G 5238G 524G 5242G 5244G 5246G 52486 525G 52526 5.255G 5.165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5192G 5.195G
Surn.Max PD PL p2 P2 P4 Surn.Max PD Pl P2 [Z] P4
(dBrn/RBW) (dBm/RBW) (dBrn/RBW) (dBm/REW) (dBm/REW] (dBm/RBW) (dBm/RBW) (dBm/REW) (dBr/REW] (dBm/RBW) (dBrm/RBW) (dBm/RBW)
1426 14.26 8.17 8.42 8.59 795 1190 1190 631 621 6.71 6.46
PSD:Band:5.2G;VHT20;BWch:20MHz:Nss:1,(M0-8);Nant:4;Ch:3200MHzTN,VN PSD;Band:5.2G:VHT20;BWch:20MHz;Nss:1,(MO-8);Nant:4;Ch:5240MHzTN,VN
Ch Freg 15+ T Ch Freq 15
5.2GHz 10+ 2 » 5.24GHz 10+ 2 A
Span 5-| ad " D Span 5 T ' aal
30MHz o 30MHz o
RBW RBW
1MHz 57 1MHz 57
VBW -0 VBW -10-]
3MHz S 3MHz |
Sweep Time i Sweep Time 2
101ms <R 101ms =
Detector Type -25- Detector Type -25-
RMS -30-] RMS -30-
-35- -35-]
’w_\ 1 I I I 1 I I 1 1 1 1 1 1 I I 1 ’m_l I 1 1 1 1 1 1 I I I I I I 1 1 I
5183G 5188G 519G 51926 5194G 5196G 5198G 52G 5202G 5204G 5206G 52086 521G 52126 5215G 5.225G 5228G 523G 5232G 5234G 5236G 5238G 524G 52426 5204G 5246G 5248G 525G 5.251G 5.255G
Surn.Max PD PL P2 P3 P4 Surn.Max PD Pl [ P3 P4
(dBrn/RBW) (dBm/RBW) (dBrn/RBW) (dBm/REW) (dBm/REW] (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBrm/REW] (dBm/RBW) (dBrm/RBW) (dBm/RBW)
1434 14.34 867 8.54 919 8.9 1462 1462 890 9.02 9.39 881
PSD:Band:5.2G;VHT40;BWch:A0MHzNss:1,(M0-9);Nant:4;Ch:3190MHzTN,VN PSD;Band:5.2G:VHT40;BWch:A0MHz:Nss:1,(M0-9);Nant:4;Ch:5230MHzTN,VN
Ch Freg 10+ Ch Freq 15
519GHz & 5.236Hz 10+
Span 0-| Span 5
[oomz | 5- [eomz | o
RBW i RBW
1MHz = 1MHz =9
VBW : VBW 10
3MHz 20+ 3MHz 25
Sweep Time -25- Sweep Time
73 30+ 213s =
Detector Type 35 Detector Type -25-]
RMS 40-] RMS -30-
-45-1 -35]
’SD_\ I I I 1 1 1 I I 1 1 1 1 ’m_l 1 1 1 1 I I 1 1 I I I I
516G 51656 517G 51756 518G  5185G 5196 51956  52G 52056 521G 52156 522G 52G 52056 521G 52156 522G 52256 523G 5235G 524G 52456 525G 52556 526G
Surn.Max PD PL P2 P3 P4 Surn.Max PD Pl [ P3 P4
(dBrn/RBW) (dBm/RBW) (dBrn/RBW) (dBm/REW) (dBm/REW] (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBrm/REW] (dBm/RBW) (dBrm/RBW) (dBm/RBW)
6.89 6.89 1.09 1.02 1.54 095 1286 1286 7.00 719 1.2 6.90
PSD;Band:5.2G;VHT80;BWch:80MHzNss:1,(M0-9);Nant:4:Ch:3210MHzTN,VN PSD:Band:5.2G;VHT80+ 80;BWch:80MHzNss:1,(M0-9);Nant:4:Ch:5210MHzTN,VN
Ch Freg 57 Ch Freq 10
5.21GHz 0 5.21GHz - i ol
Span 5] Span [y
120MHz i 120MHz -104]
RBW RBW
1MHz 57 1MHz -20-|
VBW 20 VBW
3MHz o 3MHz 30+ i
Sweep Time Sweep Time p
40| A N, il b
123s 30 101ms 40 II"N-W‘I"'N I“l‘lllw
Detector Type -35- Detector Type 5o ""l' "|‘_\'.' '|‘*”L|”ﬁ"
RMS -40- RMS
-45- A
’50_\ I I I 1 1 1 I I 1 1 1 1 ’m_l 1 1 1 1 I I 1 1 I I I I
5156 516G 5176 518G 519G 5.2G 5216 5226 523G 524G 5.25G 5.26G 527G 515G 5.16G 5176 518G 513G 526 5216 522G 523G 546 525G 5.26G 527G
Sum.Max FD PL P2 P3 P4 Sum.Max PD P1 P2 P3 P4
(dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW) | (dBm/REBW) | (dBm/RBW) (dBm/REW)  (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBrm/REW)
118 118 -4.64 -4.12 -4.52 -4.52 613 613 418 431 -19.65 3132
PSD;Band:5.8G;11a;BEWch:20MHz;Nss:1;Nant:4;Ch:5745MHzTN,VN PSD;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5785MHzTN,VN
Ch Freg 20+ Ch Freq 2
5.745GHz 15+ 5.785GHz 15
Span 10- Span 10 7
30MHz = 30MHz =
RBW RBW
500kHz 0] 500kHz 07
VBW 5- VBW 5+
3MHz | 3MHz Sd
Sweep Time L Sweep Time &
245 = 2145 7
Detector Type -20-1 Detector Type -20-|
RMS -25- RMS -25-
-30-| -30-]
-357\ I 1 1 1 1 1 1 I I I | | | 1 1 -357| 1 I I I 1 I I 1 1 1 1 1 1 I I
573G 5732G 5734G 5.736G 5738G 574G 5742G 5744G 5746G 5.748G 575G 5752G 5.754G 5.756G 5758G 576G 577G 57726 574G 5776G 5778G 578G 5782G 5.784G 5786G 5788G 579G 5792G 5.794G 5796G 5.798G 5.8G
Sum.Max FD PL P2 P3 P4 Sum.Max PD P1 P2 P3 P4
(dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW) | (dBm/REBW) | (dBm/RBW) (dBm/REW)  (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBrm/REW)
1596 1596 9.92 1007 9.99 9.99 16.04 16.04 1037 10.06 9.94 9.99
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Appendix C

P5D;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5825MHZTN.VN

PSD;Band:5.8G;VHT20;BWch:20MHz;Nss: 1,{M0-8); Nant:4;Ch:5745MHz,TN.VN

Ch Freq 20+ Ch Freg 20
5.825GHz 15- 5.745GHz 154
Span Span 10— " o &
10-]
30MHz o 30MHz 54 W
RBW RBW o
500kHz 0] 500kHz
VBW = VBw 5
IMH: ey 3IMHz 104
Sweep Time Sweep Time -15-|
T4s L5 101ms 20|
Detector Type -20- Detector Type 25|
RMS -25-] RMS 30+
-30-| 35
'35_\ I 1 1 1 1 1 1 I I I I I I 1 1 "'O_I 1 I I I 1 I I 1 1 1 1 1 1 I I
5816 58126 5814G 5816G 5818G 582G 58226 5824G 58266 58286 583G 58326 58MG 58366 5838G 584G 573G 57326 573G 57366 5J38G 574G 57426 574G 57466 5748G 5756 57526 5754G 575G 57586 576G
Sum.Max PD [ [ P2 P4 Sum.Max PD P1 P2 P3 P4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW) | (dBm/RBW) (dBm/RBW)  (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
16.02 1602 1018 1007 1007 989 1595 1595 1030 1037 10.21 1035
PSD;Band:5.8G;VHT20;BWch:20MHz;Nss:1.(M0-8);Nant:4;Ch:5785MHzTN.VN PSD;Band:5.8G;VHT20;BWch:20MHz;Nss:1,{M0-8); Nant:4;Ch:5825MHz,TN.VN
Ch Freq 20+ Ch Freg 20
5.785GHz 15- o * 5.825GHz 154 - A
Span 10- PR ) Span 10- o a B
30MHz = W 30MHz 5 W i
RBW RBW
500kHz A 500kHz 0
VBW 5] VBW 5]
3MHz 0. 3MHz |
Sweep Time o Sweep Time &
101ms 4ER 101ms <59
Detector Type -20- Detector Type -20+
RMS 25| RMS -25-]
-30-] -30-
73'5_\ I 1 1 1 1 1 1 I I I I I I 1 1 735_I 1 I I I 1 I I 1 1 1 1 1 1 I I
571G 57726 57I4G 57I6G 5778G 578G 5782G 5784G 57%6G 588G 579G 5.792G 57MG 5J96G 5798G 58G 581G 58126 5814G 5816G 58186 582G 5822G 5824G 5826G 5828G 583G 58326 5834G 5836G 58386 584G
Sum.Max PD [ [ P2 P4 Sum.Max PD P1 P2 P2 P4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW) | (dBm/RBW) (dBm/RBW)  (dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)  (dBrm/RBW)
1597 1597 11.00 1043 1013 1028 1583 1583 1057 1013 1033 1035
PSD:Band:5.8G;VHT40;BWch:A0MHz:Nss:1,{(M0-9);Nant:4;Ch:5755MHzTN,VN PSD;Band:5.8G;VHT40;BWch:A0MHz:Nss:1,(M0-0);:Nant:4;Ch:5795MHzTN,VN
Ch Freg 15+ Ch Freq
5.755GHz 10-| 5.795GHz
Span : P S— Span
60MHz 60MHz
RBW 0- RBW
500kHz 5- 500kHz
VBW VBW
IMHz il 3MHz
Sweep Time 15- Sweep Time
213s 20 213s
Detector Type B Detector Type
RMS 257 RMS
20-]
735_\ I I I 1 1 1 I I 1 1 1 1 735_I 1 1 1 1 I I 1 1 I I I I
57256 573G 57356 574G 57456 575G 555G 576G 57656  S7IG 57156 578G 5.785G 57656 577G 57756 578G 57856 5796 57956  58G 58056 581G 58156 5826 58256
Sum.Max PD PL P2 P3 P4 Sum.Max PD P1 P2 P3 P4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW) | (dBm/RBW) (dBm/RBW)  (dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)  (dBrm/RBW)
1277 1277 659 682 6.77 685 1288 1238 694 692 681 692
PSD:Band:5.8G;VHT80;BWch:80MHz:Nss:1,{(M0-9);Nant:4;Ch:5775SMHzTN,VN PSD:Band:5.8G;VHT80+ 80;BWch:80MHz:Nss:1,{(M0-9);Nant:4;Ch:5775SMHzTN,VN
Ch Freg Ch Freq 10
5.775GHz 5.775GHz o / ]
Span Span | ‘“ll'\‘.‘l' el
120MHz 120MHz _10-] !
RBW RBW
500kHz 500kHz -20-|
VBW VBW
IMHz 3MHz =15
Sweep Time Sweep Time
123 101ms |MM H Hh
Detector Type Detector Type M‘ " #IMN“ wﬂ“
M
RMS RMS Wl Hr O
745_\ I I I 1 1 1 I I 1 1 1 1 7m_| 1 1 1 I I 1 1 1 I I I I
57156 573G 5746 5J5G 576G 577G 5786 579G 58G 581G 582G 58356 57156 573G 574G 5756 5766 577G 578G 5796  S58G 581G 582G 58356
Sum.Max PD PL P2 P3 P4 Sum.Max PD P1 P2 P3 P4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW) | (dBm/RBW) (dBm/RBW)  (dBm/RBW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)  (dBrm/RBW)
825 8.25 238 219 236 224 438 438 2861 -38.79 273 301
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PSD Result

Appendix C

< For Beamforming >

Summary
Mode PD EIRP.PD
(dBm/RBW) (dBm/RBW)
5.2G;VHT20,BF;20;1,(M0-8);4 14.67 22.99
5.2G;VHT40,BF;40;1,(M0-9);4 10.22 18.54
5.2G;VHT80,BF;80;1,(M0-9);4 -3.05 5.27
5.8G;VHT20,BF;20;1,(M0-8);4 11.82 21.44
5.8G;VHT40,BF;40;1,(M0-9);4 9.65 19.28
5.8G;VHT80,BF;80;1,(M0-9);4 354 13.16
5.2G;VHT80+80,BF;80;1,(M0);2(1,2) -0.21 5.10
5.8G;VHT80+80,BF;80;1,(M0);2(3,4) 2,01 3.70
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PSD Result Appendix C

Result
Mode Result Meas.RBW | Lim.RBW BWCF DG Sum.Max PD PD.Limit EIRP.PD EIRPr'rI]DD'Li P1 P2 P3 P4
(Hz) (Hz) (dB) (dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
5.2G;VHT20,BF;20;1,(M0-8);4;5180;L;TN,VN Pass M M 0.00 8.32 12.00 12.00 14.68 20.32 Inf 6.87 591 6.70 6.50
5.2G;VHT20,BF;20;1,(M0-8);4;5200;M;TN,VN Pass M M 0.00 8.32 14.67 14.67 14.68 22.99 Inf 9.16 9.16 8.98 8.80
5.2G;VHT20,BF;20;1,(M0-8);4;5240;H; TN,VN Pass M M 0.00 8.32 14.66 14.66 14.68 22.98 Inf 9.31 9.00 8.98 8.72
5.2G;VHT40,BF;40;1,(M0-9);4;5190;L; TN,VN Pass M M 0.00 8.32 3.60 3.60 14.68 11.92 Inf -1.52 -1.85 -1.57 -1.81
5.2G;VHT40,BF;40;1,(M0-9);4;5230;H; TN,VN Pass M M 0.00 8.32 10.22 10.22 14.68 18.54 Inf 4.90 4.69 4.76 4.79
5.2G;VHT80,BF;80;1,(M0-9);4,5210;S;TN,VN Pass M M 0.00 8.32 -3.05 -3.05 14.68 5.27 Inf -8.08 -9.01 -8.69 -8.81
5.8G;VHT20,BF;20;1,(M0-8);4;5745;L; TN,VN Pass 500k 500k 0.00 9.62 11.63 11.63 26.38 21.25 32.38 6.02 6.49 6.28 5.61
5.8G;VHT20,BF;20;1,(M0-8);4;5785;M;TN,VN Pass 500k 500k 0.00 9.62 11.82 11.82 26.38 21.44 32.38 6.58 6.65 6.36 6.13
5.8G;VHT20,BF;20;1,(M0-8);4;5825;H;TN,VN Pass 500k 500k 0.00 9.62 11.53 11.53 26.38 21.15 32.38 6.53 6.35 6.01 5.52
5.8G;VHT40,BF;40;1,(M0-9);4;5755;L; TN,VN Pass 500k 500k 0.00 9.62 9.57 9.57 26.38 19.19 32.38 3.89 477 4.27 4.30
5.8G;VHT40,BF;40;1,(M0-9);4;5795;H;TN,VN Pass 500k 500k 0.00 9.62 9.65 9.65 26.38 19.28 32.38 378 4.85 432 437
5.8G;VHT80,BF;80;1,(M0-9);4;5775;S;TN,VN Pass 500k 500k 0.00 9.62 354 354 26.38 13.16 32.38 -1.00 -1.68 -1.76 -2.56
5.2G;VHT80+80,BF;80;1,(M0);2(1,2);5210;S;TN,VN Pass M M 0.00 5.31 -0.21 -0.21 17.00 5.10 Inf -2.80 -3.14
5.8G;VHT80+80,BF;80;1,(M0);2(3,4);5775;S;TN,VN Pass 500k 500k 0.00 6.61 -2.91 -2.91 29.39 3.70 35.39 -6.26 -5.41
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PSD Result Appendix C

P5D;Band:5.2G;VHT20,BF;BWch:20MHz;Nss:1,(M0-8);Nant:4;Ch:5180MHz;TN.VN P5D;Band:5.2G;VHT20,BF;BWch:20MHz;Nss:1,(M0-8);Nant:4;Ch:5200MHz,TN.VN
Ch Freq Ch Freq
518GHz 5.2GHz
Span Span
30MHz 30MHz
RBW RBW
1MHz 1MHz
VBW VBW
3MHz 3MHz
Sweep Time Sweep Time
2255 22.55
Detector Type Detector Type
RMS RMS
3550 | 1 | ' | | ' ' ' ' ' ' | o 350 ' ' | ' ' ' ' ' ' | | | | o
5165G 5168G 517G 51726 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5J92G 51956 51856 5188G 519G 5192G 5194G 5196G 5198G 52G 52026 5204G 52066 5.208G 521G 5.212G 5.215G
Sum.Mazx PD PL P2 P2 P4 Sum.Max PD P1 P2 2] P4
(dBrn/REW) (dBrn/REW) (dBrn/REW) (dBrn/RBW) (dBr/RBW) (dBrn/REW) (dBrn/RBW) (dBrn/RBW) (dBrn/REW) (dBm/RBW) (dBrn/REW) (dBrn/REW)
12.00 12.00 6.87 5.01 6.70 6.50 1467 1467 916 916 898 8.80
P5D;Band:5.2G;VHT20,BF;BWch:20MHz;Nss:1,(M0-8);Nant:4;Ch:5240MHz;TN.VN P5D;Band:5.2G;VHT40,BF;BWch:40MHz;Nss:1,(M0-8);Nant:4;Ch:5190MHz;TN.VN
Ch Freq 15+ Ch Freq
5.24GHz 10-| oA 519GHz
Span 5 s o Span
30MHz 50MHz
RBW 0-] RBW
1MHz 5o 1MHz
VBW VBW
3MH: i 3MHz
Sweep Time 15- Sweep Time
2255 s
Detector Type <A Detector Type
RMS 254 RMS
30—
350 | | 1 ' ] ] | ' ' ' ' | | o -50-, ' ' i | | ' | | | | ' |
5225G 5228G 523G 5.232G 5234G 5236G 5238G 524G 5242G 5244G 5.246G 5.248G 525G 5.252G 5.255G 516G 5165G 517G 5175G 518G 5.185G 519G 5195G 52G 5.205G 521G 5215G 522G
Surn.Max PD PL P2 P2 P4 Surn.Max PD P1 P2 2] P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW) (dBrm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW]  (dBm/RBW)
14.66 14.66 931 9.00 8.98 872 3.60 3.60 -1.52 -1.85 -1.57 -181
PSD;Band:5.2G;VHTA0,BF;.BWch:40MHz;Nss:1,(M0-9);Nant:4;Ch:5230MHzTN,.VN PSD;Band:5.2G;VHT80,BF;BWch:80MHz;Nss:1,{M0-9);Nant:4;Ch:5210MHz;TN,VN
Ch Freq Ch Freq
5.23GHz 5.21GHz
Span Span
60MHz 120MHz
RBW RBW
1MHz 1MHz
VBW VBW
3MHz 3MHz
Sweep Time Sweep Time
s 2255
Detector Type Detector Type
RMS RMS
-40-) | | | | ' | 1 | ' | ' | s ' | | i | | | | | | |
526 5205G 521G 5.215G 522G 5.225G 523G 5235G 524G 5.245G 525G 5.255G 5.26G 515G 516G 517G 518G 519G 52G 521G 522G 523G 524G 525G 526G 521G
Surm.Max PD PL P2 P3 P4 Surn.Max PD P1 P2 P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW) (dBrm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW]  (dBm/RBW)
10.22 10.22 4.90 4.69 4.76 4.79 -3.05 -3.05 -8.08 -9.01 -8.69 -8.81
PSD;Band:5.8G;VHT20,BF;BWch:20MHz;Nss:1,(M0-8);Nant:4;Ch:5745MHzTN,.VN PSD;Band:5.8G;VHT20,BF;BWch:20MHz;Nss:1,{M0-8);Nant:4;Ch:5785MHz;TN,VN
Ch Freg Ch Freq 15+
5.745GHz 5.785GHz 10-
Span Span 54| W
30MHz 30MHz o
RBW RBW
500kHz 500kHz =9
VBW VBW 10-
3MHz 3MHz 15
Sweep Time Sweep Time
2255 2255 =0
Detector Type Detector Type -25-]
RMS RMS -30-
35—
-40-) ] ' ' ' ' ' ' | | | | | | ' | 40—, ' ' ' ' | | | | | | ' ' ' ' '
573G 532G 5734G 5736G 5738G 574G 5742G 5744G 5746G 548G 575G 5752G 5.754G 57J56G 5758G 576G 57IG 5712G 5J74G 5776G 5J78G 578G 5.782G 5.J84G 5786G 5788G 579G 5.792G 5794G 5.796G 5798G 538G
Surm.Max PD PL P2 P3 P4 Surn.Max PD P1 P2 P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW) (dBrm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW]  (dBm/RBW)
1163 1163 6.02 6.49 6.28 561 1182 11.82 6.58 6.65 6.36 613
PSD;Band:5.8G;VHT20,BF;BWch:20MHz;Nss:1,(M0-8);Nant:4;Ch:5825MHzTN,.VN PSD;Band:5.8G;VHT40,BF;BWch:40MHz;Nss:1,{M0-9);Nant:4;Ch:5755MHz,TN,VN
Ch Freq Ch Freq
5.825GHz 5.755GHz
Span Span
30MHz 60MHz
REW RBW
500kHz 500kHz
VBW VBW
3MHz 3MHz
Sweep Time Sweep Time
2255 23s
Detector Type Detector Type
RMS RMS
-40-) | ' ' ' ! ! ! ! ! | i i i ! | 45— ! ! | | | ' | | | i ! '
581G 5812G 5814G 5816G 5818G 582G 5B822G 5824G 5826G S5B28G 583G 5.832G 5.834G 5.836G 5838G 584G 57256 573G 5735G 574G 57456 575G 57556 576G 57656 577G 57756 578G 5785G
Surm.Max PD PL P2 Pa P4 Surm.Max PD PL P2 P3 P4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBrm/REW) | (dBm/REW)  (dBm/REW) (dBm/REW)  (dBm/RBW)  (dBm/RBW) | (dBm/REW) | (dBm/RBW)  (dBm/RBW)
1152 11.52 6.53 6.35 6.01 5.52 9.57 9.57 3.89 437 4.27 4.20
PSD;Band:5.8G;VHTA0,BF;BWch:40MHz;Nss:1,(M0-9);Nant:4;Ch:53795MHzTN,.VN PSD;Band:5.8G;VHT80,BF;BWch:80MHz;Nss:1,{M0-9);Nant:4;Ch:5773MHz;TN,VN
Ch Freq Ch Freq
5.795GHz 5.775GHz
Span Span
60MHz 120MHz
RBW RBW
500kHz 500kHz
VBW VBW
3MHz 3MHz
Sweep Time Sweep Time
23s 22.55
Detector Type Detector Type
RMS RMS
457 | i | ' ! ' i | ' ' ! ! 50, ' ! | | | ! ! | i | ! ' !
57656 577G 57756 578G 57856 579G 5.795G 586G 58056 581G 58156 582G 585G 5.715G6 573G 574G 5.75G6 5.76G 577G 578G 579G 586G 5816 582G 5835G
Surm.Max PD PL P2 Pa P4 Surm.Max PD PL P2 P3 P4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/REW) (dBm/RBW) {dBm/RBW} (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) {dBm/RBW} (dBm/RBW)}
9.65 9.65 378 4.85 4.32 437 3.54 3.54 -1.00 -168 -1.76 -2.56
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PSD Result

Appendix C

P5D;Band:5.2G;VHT80+80,BF;BWch:80MHz;Nss:1,(M0);Nant:2(1, 2);Ch:5210MHz TN.VN

P5D;Band:5.8G;VHT80+80,BF;BWch:80MHz;Nss:1.(M0);Nant:2(3,4);Ch:5775MHZ, TN.VN

[ Ch Freq i | Sum 2 ] [ Ch Freq [ - Sum v
5.21GHz Portl [~ 5.775GHz 5= Port3 [
pen Pot2 [ pen 10 Portd [
120MHz ° J 120MHz ) ° J
RBW REW -15-
1MHz 500kHz 20
VBW VEW
IMHz s =i
Sweep Time Sweep Time 30-

2785 7785
& w1 1re Ve e <59
RMS RMS 40+
L -45-
'50_\ I I I 1 1 1 I I 1 1 1 1 5‘)_I 1 I I I 1 1 I I I 1 1
5156 5166 5176 518G 5196 526 521G 5226 523G 524G 525G 5266 5276 57156 5736 5746 5756 5766 57IG 5786 5796 586G 5816 58356
Sum.Max PD PL [ Sumn.Max PD 1 P2 P2 P4
(dBm/RBW)  (dBr/RBW)  (dBm/RBW)  (dBr/REW) [dBr/RBW)  (dBr/RBW)  (dBm/RBW)  (dBm/REW) | (dBm/RBW)  (dBm/REW)
071 07 280 JERT] 201 281 6.6 541
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Transmitter Radiated Bandedge Emissions Appendix D
Transmitter Radiated Bandedge Emissions (with Antenna)
U-NII 5150-5250MHz Transmitter Radiated Bandedge (with Antenna) for Non-Beamforming
Modulation Freg. Measure Freq. Level Limit Freq. Level Limit
Mode Nrx (MHz) Distance (MHz) (dBuV/m) | (dBuV/m) (MHz) (dBuV/m) | (dBuV/m) Pol.
(m) PK PK PK AV AV AV
1lla 4 5180 3 5147.000 65.66 74 5147.000 53.59 54 \%
1la 4 5240 3 5134.800 61.79 74 5140.800 50.77 54 \%
VHT20 4 5180 3 5146.000 65.90 74 5146.600 53.61 54 \Y
VHT20 4 5240 3 5137.800 63.13 74 5149.800 51.93 54 \
VHT40 4 5190 3 5145.100 63.93 74 5146.640 52.96 54 \%
VHT40 4 5230 3 5149.800 62.64 74 5149.800 53.35 54 \%
VHT80 4 5210 3 5146.800 58.14 74 5146.800 53.18 54 \%
VHT80+80 4 5210 3 5148.600 65.36 74 5148.600 53.41 54 \%

Note 1: Measurement worst emissions of receive antenna polarization.

U-NII 5725-5850MHz Transmitter Radiated Bandedge (with Antenna) for Non-Beamforming

Mol‘\jﬂ‘g'ggon Nix | Freq. (MHz) Dig’l‘;isctg(em) Fred. (MH2) (d Ié?(/slm) (dlélun\v/tm) Pol.
PK PK
1lla 4 5745 3 5645.540 59.94 68.2 \%
1lla 4 5825 3 5945.140 58.95 68.2 \%
VHT20 4 5745 3 5640.080 64.18 68.2 \%
VHT20 4 5825 3 5929.480 64.52 68.2 \Y,
VHT40 4 5755 3 5642.980 67.87 68.2 \Y,
VHT40 4 5795 3 5933.080 67.34 68.2 \Y,
VHT80 4 5775 3 5643.850 66.52 68.2 \%
VHT80+80 4 5775 3 5948.050 57.91 68.2 \%
Note 1: Measurement worst emissions of receive antenna polarization.
SPORTON INTERNATIONAL INC. Page No. : D1 of D70
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Transmitter Radiated Bandedge Emissions Appendix D
U-NII 5150-5250MHz Transmitter Radiated Bandedge (with Antenna) for Beamforming
Modulation Freq. Measure Freq. Level Limit Freq. Level Limit
Mode Nrx (MHz) Distance (MHz) (dBuV/m) | (dBuV/m) (MHz) (dBuV/m) | (dBuV/m) Pol.
(m) PK PK PK AV AV AV
VHT20 4 5180 3 5146.800 68.27 74 5145.600 53.35 54 \
VHT20 4 5240 3 5371.200 58.66 74 5148.600 47.85 54 \%
VHT40 4 5190 3 5145.540 73.83 74 5146.200 53.12 54 \%
VHT40 4 5230 3 5140.800 67.58 74 5148.000 49.72 54 \%
VHT80 4 5210 3 5145.600 65.58 74 5145.000 53.11 54 \%
VHT80+80 4 5210 3 5147.400 70.16 74 5146.200 53.38 54 \%
Note 1: Measurement worst emissions of receive antenna polarization.
U-NII 5725-5850MHz Transmitter Radiated Bandedge (with Antenna) for Beamforming
Modulation | | Freq. (MH2) Measure Freq. (MH2) (dléi\</e/|m) (dlélun\]/lltm) Pol.
ode Distance (m) PK PK PK
VHT20 4 5745 3 5644.500 59.60 68.2 \
VHT20 4 5825 3 5925.430 59.23 68.2 \
VHT40 4 5755 3 5647.320 61.39 68.2 \%
VHT40 4 5795 3 5941.000 58.77 68.2 \Y
VHT80 4 5775 3 5636.700 68.05 68.2 \Y
VHT80+80 4 5775 3 5641.250 59.18 68.2 \%
Note 1: Measurement worst emissions of receive antenna polarization.
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Transmitter Radiated Bandedge Emissions Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 1lla Test Freq. (MHz) 5180

Nrx 4 Remark Average

SPORTON INTERNATIONAL INC. Page No. : D3 of D70
TEL : 886-3-327-3456 Report Version : Rev. 01

FAX : 886-3-327-0973 Project No. 1 662420



Transmitter Radiated Bandedge Emissions Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode 1lla Test Freq. (MHz) 5180
Nrx 4 Remark Peak
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Transmitter Radiated Bandedge Emissions Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 1lla Test Freq. (MHz) 5200

Nrx 4 Remark Average
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Transmitter Radiated Bandedge Emissions Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode 1lla Test Freq. (MHz) 5200
Nrx 4 Remark Peak
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Transmitter Radiated Bandedge Emissions Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 1lla Test Freq. (MHz) 5240

Nrx 4 Remark Average
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Transmitter Radiated Bandedge Emissions Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode 1lla Test Freq. (MHz) 5240
Nrx 4 Remark Peak
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Transmitter Radiated Bandedge Emissions Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 1lla Test Freq. (MHz) 5745

Ny 4 Remark Average
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Transmitter Radiated Bandedge Emissions Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode 1lla Test Freq. (MHz) 5745
N 4 Remark Peak
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